Installation Manual

DOPPLER SPEED LOG

Model DS-80

SAFETY INSTRUCTIONS..........cccciirmreninnnenene i

SYSTEM CONFIGURATION.......ccccccmmrrriniiinnnes i
EQUIPMENT LISTS........ooo e il
1. MOUNTING. ... e 1
1.1 Category of Equipment.............cccevvvvvvveeenn. 1
1.2 Display Unit .....oooooiiiiiiiieeeeee 2
1.3 Transceiver Unit..........ccocociiiiiiiiiiee 3
1.4 Transducer Unit ..........oooovviiiiiiiiiiiiiiiiiiieeeeee. 4
1.5 Distribution BOX .......ooooiiiiiiiiiiiiiie, 16
1.6 Terminal Box (0ption).......cccccevviieeeiiiienene 17
1.7 Digital Indicator, Distance

Indicator (0ption) ......ccceveviiiiiii e, 17
1.8 Junction Box (option).......ccceevvvvvviiiiiiinnnnnnn. 18
1.9 Dimmer (0ption) ......c.covieiiiiieiiiee e 19
2. WIRING ...t 20
2.1 Precautions for Cable Installation ............... 20
2.2 Wiring of Distribution BoxX .............ccceeeeennn. 21
2.3 Wiring of Transceiver Unit........................... 25
2.4 Wiring of Terminal BoX..............cooeeeiveeeeen. 27
2.5 Display Unit (Digital Indicator,

Distance Indicator)...............cccccoeeiin 28
2.6 Grounding.......cccoccueeeeeiiiieiee e 29
2.7 Wiring ChecK ..., 29
3. SYSTEM SETTINGS.........cccemieeeeeeceeas 30
3.1 Transducer Adjustment...................oeeeee. 30
3.2 Setting of System Menu 2..........cccccceeeeeee 31
3.3 Checking the Interconnection ..................... 32
3.4 Setting of Maximum Speed Range ............. 33
3.5 Ship's Speed Adjustments ............cccccunnnee. 33
3.6 Setting for Analog Display...........c.cccceennene. 34
3.7 DIP Switch Settings .......ccooeevieiiiiiieeiieeeeen, 35

4. CHANGING AC POWER TAP .........cceeeuee. 37
CALIBRATION........ooiictrrinerr e AP-1
PACKING LISTS........ccociminrrminsneennsnnenns A-1
OUTLINE DRAWINGS..........coocmmmnnerrnnnneens D-1
INTERCONNECTION DIAGRAMS................. S-1

FURUNO ELECTRIC CO,, LTD.

www.furuno.com

All brand and product names are trademarks, registered trademarks or service marks of their respective holders.



FURUNO ELECTRIC CO., LTD.

9-52 Ashihara-cho,
Nishinomiya, 662-8580, JAPAN

. All rights reserved. | Printed in Japan

Pub. No. IME-72470-V
(TASU ) DS-80

ESF

(Elemental Chlorine Free)

The paper used in this manual
is elemental chlorine free.

« FURUNO Authorized Distributor/Dealer

A : FEB. 2000
V. I NOV. 14, 2017

00080889817




/A SAFETY INSTRUCTIONS

/A WARNING

Only qualified personnel
should work inside the
equipment.

This equipment uses high
voltage electricity which can
shock, burn, or cause serious

injury.

Turn off the power at the
mains switchboard before
beginning the installation.
Post a sign near the switch
to indicate it should not be
turned on while the equip-
ment is being installed.

Fire, electrical shock or
serious injury can result if the
power is left on or is applied
while the equipment is being
installed.

Careful consideration is required to avoid
ingress of water through the transducer
tank. The tank shall be strong enough to
withstand the water pressure in fully loaded
conditions in rough weathers. FURUNO
Electric Co., Ltd. is not liable to any loss of
ship and personnel which is caused by in-
stallation procedures.

A CAUTION

Confirm that the power supply voltage
is compatible with the voltage rating
of the equipment.

Connection to the wrong power supply
can cause fire or equipment damage. The
voltage rating appears on the label at the
rear of the display unit.

Ground the equipment.

Ungrounded equipment can give off or
receive electromagnetic interference or
cause electrical shock.

Keep the following compass safe
distances.

Standard | Steering

Display Unit
Digital Indicator 0.30m | 0.30m
Distance Indicator

Distribution Box 2.15m 1.45m

Transceiver Unit 2.00m 1.15m

Terminal Box 0.85m 0.50m




SYSTEM CONFIGURATION

. = DISPLAY UNIT
(D | ps-800
(@)e)
r (@]
(@)
[ >
/ \

TERMINAL BOX

DS-802 .
1 ——— -t DIMMER DS-F25, DS-FE25, etc. !
| |
o | —— - IEC 61162-1 Input
| | ) ‘ (Navigational equipment, GGA, VTG)
‘ ‘ ‘ [ Power ON SW Signal
DISTRIBUTION BOX — — - —.J = — - IEC61162-1 Output x2
ps8ot¢ -~ F—— == —- - Distance Run Signal x3
| two lines
i . | — -4 DIMMER DS-F25, DS-FE25, etc. |
. . . ‘ !
‘ ‘ ‘ I ~ H i
| | _{ TERMINAL BOX { DIGITAL INDICATOR DS-830 !
{ JUNCTION BOX| : ; DS-802 | DISTANCE INDICATOR DS-840 |
i CI-630 i ‘ :
l
| ‘ ~1 DIMMER DS-F25, DS-FE25, etc. i - - 100-120 VAC/
‘ | two lines ! * 200-240 VAC
TRANSCEIVER | || . :
UNIT DS-810 {RANGE SWITCHBOX|{ | ANALOG INDICATOR SL-200-1W, |
i DS-389 i 1 SL-200-2, SL-200-3, FL-200S-1, etc. !
SHIP'S MAINS
115 VAC or 230 VAC
TRANSDUCER 19, 50/60 Hz

DS-820

: STANDARD SUPPLY
—————————— : OPTIONAL SUPPLY
- — - — :LOCAL SUPPLY



EQUIPMENT LISTS

Standard supply

Name Type Code No. Qty Remarks
Display Unit DS-800 - 1
Distribution Box DS-801-100 - 100 VAC
DS-801-110 - 110 VAC
DS-801-115 - 115 VAC
DS-801-200 - 1 200 VAC
DS-801-220 - 220 VAC
DS-801-230 - 230 VAC
Transceiver Unit DS-810 - 1
Transducer Unit DS-820 - 1 select 10/20/30/40m cable
Terminal Box DS-802 - 1
Spare Parts w/SP65-00701,
SP65-00700 000-029-046 1 set SP65-00702, SP65-00601
Installation w/CP65-00901,
Materials CP65-00900 | 000-029-047 | 1set | ~pgs 10902, CP65-903
Optional equipment
Digital Indicator (000-029-020)
Name Type Code No. Qty Remarks
Digital Indicator DS-830 - 1
Spare Parts SP65-00601 002-889-730 1 set | Fuse
. FP65-00401, FP65-00402,
Accessories FP65-00400 000-029-028 1 set FP65-00403
Installation CP65-00801,
Materials CP65-00800 000-029-027 1 set | MJ-A7SPF-005-020,
MJ-A6SPF-003-020
Remote Distance Indicator (000-029-022)
Name Type Code No. Qty Remarks
Distance Indicator DS-840 - 1
Spare Parts SP65-00601 002-889-730 1 set | Fuse
. FP65-00401, FP65-00402,
Accessories FP65-00400 000-029-028 1 set FP65-00403
Installation CP65-00801,
; CP65-00800 000-029-027 1 set | MJ-A7SPF-005-020,
Materials

MJ-A6SPF-003-020




Optional equipment

Name Type Code No. Qty Remarks
Terminal Box DS-802 000-029-048 1 set w/CP65-00903
Dimmer DS-F25 - 1 set 100-120 VAC, flush mount
DS-FE25 - 1 set 200-240 VAC, flush mount
DS-S25 - 1 set 100-120 VAC, bulkhead
DS-SE25 - 1 set 200-240 VAC, bulkhead
Junction Box CI-630 000-069-770 1 set w/CP66-02201
Seachest DS-850 000-029-050 1 set w/tightening handle
Projection type
DS-781 000-029-051 1 set Through-hull Pipe
[TFB-5000 (1)]
DS-782 000-029-052 1 set Gate valve, projection type
DS-783 000-029-053 1 set Flush mount type
DS-784 000-029-054 1 set Flush type
DS-786 000-029-055 1 set Gate valve type
Alarm unit AU-12 - 1 set
Range Switch Box | DS-389 - 1 set w/CP66-01000
MF-22R-1 - 1 set flush mount
MF-22R-2 - 1 set bulkhead
Analog Indicator Displayed scale range: -10
FE-90 ) 1 set to 30 kn, panel flush mount
Displayed scale range: -10
FL-90 ) Tset 14530 kn, panel flush mount
Displayed scale range: -10
SL-200-1W - 1 set to 30 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: 30
SL-200-5W - 1 set to -10 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
SL-200-2 - 1 set to 40 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
SL-200-3 - 1 set to 20 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
FL-200S-1 - 1 set to 30 kn, flush mount,
Degree of protection: IP5X
Displayed scale range: -10
FL-200S-1W - 1 set to 30 kn, flush mount,

Degree of protection: IP5X

iv




1. MOUNTING

NOTICE

Do not apply paint, anti-corrosive sealant
or contact spray to coating or plastic
parts of the equipment.

Those items contain organic solvents that
can damage coating and plastic parts,
especially plastic connectors.

1.1 Category of Equipment

Equipment for protected area

e Display Unit

® Distribution Box

® Transceiver Unit

e Terminal Box (one standard, other optional)
e Digital Indicator (option)

® Distance Indicator (option)

® Range Switch Box (option)

® Dimmer (option)

® Junction Box (option)

® Analog Display (option)

Equipment to be submerged

® Transducer



1.2 Display Unit

1.2.1 Mounting considerations

The display unit can be installed on a tabletop, on the overhead, on the bulkhead or flush
mounted in a console or panel.

When selecting a mounting location for the display unit keep the following in mind.

e Keep the display unit out of direct sunlight.

e The temperature and humidity of the mounting location should be moderate and stable.
® | ocate the unit away from exhaust pipes and vents.

e Keep the unit away from electromagnetic field-generating equipment such as motors and
generators.

® For maintenance and checking purposes, leave sufficient space at the sides and rear of the
unit and leave slack in cables.

® A magnetic compass will be affected if the display unit is too close to it. Observe the
compass safe distances to prevent disturbance to the magnetic compass.

r 1
2
\ ] -
Tabletop Overhead

Display unit, tabletop and overhead mounting method

1.2.3 Mounting procedure (tabletop, overhead)

1. Fix the hanger with four tapping screws (M5x20).

2. Screw knob bolts in display unit, set it to hanger, and tighten knob bolts.

1.2.4 Flush mounting

There are two types of flush mount kits, F type and S type. For details, see the outline diagrams

at the back of this manual.



F type
1. Make a cutout of 167 X 92 mm.

2. Attach the cosmetic panel (supplied) to the display unit with hex bolts (M6X12, supplied)
and spring washers (M6, supplied).

3. Fix the display unit to the mounting location with four tapping screws (5X20, supplied).

S type
1. Make a cutout 167 X 92 mm.

2. Attach two fixing metals (supplied) to the display unit with hex bolts (M6X12, supplied) and
spring washers (M6, supplied).

3. Screw four wing bolts (supplied) to wing nuts (supplied).

4. Fasten the display unit to the mounting location with four wing bolts and nuts assembled at
step 3.

1.3 Transceiver Unit

1.3.1  Mounting considerations

® Since the transceiver unit generates heat, install it in a dry, well-ventilated place. The cooling
fans at the top of the unit must not be obstructed, to allow heat to escape.

e This unit is designed for bulkhead mounting to permit dissipation of heat. If bulkhead
mounting is absolutely impossible, mount the unit on the floor leaving at least 50 mm

clearance between it and the floor to permit dissipation of heat.

® The unit weights 7.1 kg. Reinforce the mounting area, if necessary.

® | eave space around the unit for maintenance and checking. Refer to the drawing at the end
of this manual for minimum recommended maintenance space.

® A magnetic compass will be affected if the transceiver unit is placed too close to it. Observe
the compass safe distances to prevent disturbance to the magnetic compass.

1.3.2 Mounting procedure

Fasten the transceiver unit with four tapping screws (6X30, supplied).

For bulkhead mounting, make sure there is 5 mm clearance between lower edge screw head
and bulkhead.



1.4 Transducer Unit

The performance of this equipment is directly dependent on the installation of the transducer.

The installation of the transducer and the tank should be accomplished by a dockyard referring
to the installation drawings at the later part of this manual.

1.4.1 Mounting Location

To decide the location of the transducer, the following points should be taken into account.

® [ ocate the transducer of DS-80 at least 2.5 m from the transducer of an echo sounder.

' . DOPPLER SPEED LOG TRANSDUCER

Y
STERN <—— @T — > BOW
|

I 2500 mm or more

5 |
Recommended location \
for echo sounder transducer
ECHO SOUNDER TRANSDUCER

(aorb)

Transducer, mounting location

® Separate as far as possible from air bubble sources; e.g., side thruster and water disposal
pipes.
e |[nstall in close proximity to the keel, for uniform water flow.

® Generally, best performance is obtained by mounting on the bow; the stern side is
influenced more easily by air bubbles and propeller caviation.

e Never apply ordinary paint to the transducer face. Whenever the ship is dry docked, the
transducer face should be cleaned off oysters and foreign materrial.



1.4.2 Mounting of transducer

Confirm that a metal cover is attached to the transducer. For seachest except DS-850, remove
the hose clamp from the top of transducer.

Mounting of Flush Type Seachest DS-850

1. Fit the transducer (1) and spacer (7) to the bottom plate (3).

2.  With the “FORE” mark on the fixing plate (8) facing upward, pass the transducer cable
through the slot in the fixing plate (8).

3. Face the fixing plate (8) and bottom plate (3) in the ship’s bow direction, and then screw
three bolts (4) in the tapped holes of the bottom plate.

4. Fasten the fixing plate (8) with three flat washers (9), spring washers (10) and nuts (11) until
the fixing plate (8) contacts the spacer (7).

5. Set the tightening nut (12), washer (13) and gasket (14) to the transducer cable in that
order from the cable end.

6. Pass the transducer cable end through the though-hull pipe from below the hull.

7. Fasten the tightening nut (12) with the tightening handle (supplied) so that the length of the
cable between the tightening nut and the top of the transducer is 300 mm.

8. Mate the bottom plate (3) and barrel (2), and fasten them with six spring washers (6) and
hex. Bolts (5).

Note: The tank barrel needs not be filled with oil or any filler. Sea water will get into when the
ship is placed in the water.
Do not seal the bottom plate to stop ingress of water into the tank.

FORWARD DIRECTION

O 8
1. TRANSDUCER 1pc
2. CASING 1pc
3. FIXING FLANGE 1pc
/® 4. FIXING BOLT 3pcs
5. HEX. BOLT 6 pcs
6. SPRING WASHER 6 pcs
@ ol o 7. SPACER 1pc
Ag | 3 8. FIXING PLATE 1pc
1 ® HULL PLATE 9. FLAT WASHER 3pes
10. SPRING WASHER 3pes
11. HEX. NUT 6 pcs
-® 12. TIGHTENING NUT 1pc
! 13. WASHER 1pc
L ) 14, GASKET 1pc

é 1‘91” \ ‘I SOLDERING DIMMENSIONS
= DECIDED BY SHIPYARD.




Mounting of Flush Type Seachest DS-784 (ref. Dwqg. C7222-T06)

The seachest DS-784 is delivered temporarily assembled with the transducer.

1. Loosen lock nut (5) with a wrench (hex. size: 50 mm)
and take off cap nut (4) from top cover (3) together _
with gasket (6) and flat washer (7). (It is not necessary A2 —
to draw the cap nut completely out from the cable.)

2. Unscrew hex. socket head bolts (9) (M12X25, 4 pcs.)
by using a socket screw wrench (size: 10 mm).
Separate the seachest (2) and transducer (1) from top

cover (3). Handle O-ring (8) carefully.

3. Weld the seachest (2) to the hull plate. Confirm that
the “FORE” alignment mark on the side of the

seachest faces the fore-aft line of the ship within 1 See Note
degree. The seachest should also be level with ship’s onpage6.

normal trim within 1 degree.

4. Finish the outside hull plate with a grinder to ensure

smooth water-flow.

5.  Apply “Kinoruster (Anti-crevice corrosive sealant)” to
face A of seachest (2), O-ring groove on the hull flange,
O-ring (8) and face A of the stop cover (3).

6. Fit O-ring (8) onto the O-ring groove.

7. Place transducer (1) into seacjest (2) so that the
alignment nipple on the transducer face fits into the notch on the hull flange.

8. Clean the hull flange face with a clean cloth and settle stop cover (3) on the hull flange.

9. Tighten hex. socket bolts (9) with a socket screw wrench.

10. Put gasket (6) and flat washer (7) over the transducer flange and tighten cap nut (4)
securely with a wrench (hex. size: 50 mm). Screw lock nut (5).

11. When running the transducer cable inside the conduit pipe, screw the pipe onto the cap nut
(PS3/4) for watertightness.

Note : Never remove the four flat head screws which seal screw holes, to maintain
watertighness.



Flush mount, Projection Type Seachest DS-783 (ref. Dwg. E7222-T-03)

1.

10.

1.

Loosen lock nut (5) with a wrench (hex.
size: 50 mm) and take off cap nut (4) from

hull flange (3) together with gasket (6) and
flat washer (7). (It is not necessary to
draw the cap nut completely out from the

I

cable.)

Unscrew hex. socket head bolts (10)

(M12X32, 4 pcs.) by using a socket screw

e

wrench (size: 10 mm). Separate flange (2)

and transducer (1) from hull flange (3).

130

31v1d TINH

Handle O-ring (8) carefully.

Weld hull flange (3) to the hull plate.
Confirm that the “FORE” mark alignment
line on the side of the hull flange faces the

fore-aft line of the ship within 1 degree.
The hull flange should also be horizontal

within 1 degree at ship’s normal trim.

Finish the outside hull flange with a Bottom View

120

grinder to ensure smooth water-flow.

Apply “Kinoruster (Anti-crevice corrosive sealant)” to face A of hull flange (3), O-ring groove
on the hull flange, O-ring (8) and face A of the flange.

Fit O-ring (8) onto the O-ring groove.

Place transducer (1) into hull flange (3) so that the alignment nipple on the transducer face
fits into the notch on the hull flange.

Clean the hull flange face with a clean cloth and settle flange (2) on the hull flange.

Tighten hex. socket bolts (10) with a socket screw wrench.

Put gasket (6) and flat washer (7) on top of the transducer flange and tighten cap nut (4)
securely with a wrench (hex. size: 50 mm). Screw lock nut (5).

When running the transducer cable inside the conduit pipe, screw the pipe end onto the cap
nut (PS3/4) for watertightness.

Note : Never remove the four flat head screws which seal screw holes, to preserve watertight

integrity.



Mounting of Projection Type Seachest DS-781 (ref. Dwg. C72222-T05)

1. Weld doubling plate (supplied by shipyard) to hull plate.

2. Remove the M10 bolts, and take out transducer fixing flange (2) (including transducer) from
transducer housing (1).

3. Determine the projection distance, and cut transducer housing (1). The horizontal error
should be within 1°.

4. Before beginning this step, remove the rubber gasket inside the thru-hull pipe to prevent it
from melting. After cutting a hole through the hull plate for the thru-hull pipe ($36), weld the
thru-hull pipe to the hull plate.

5. Weld transducer housing (1) to doubling plate. Direction error from fore-aft line should be
within 1°. At stern side of transducer housing, make air exhaust holes (¢ 10-20).

6. Through the thru-hull pipe, pull up the transducer cable into the ship. Be careful not to jam

the cable between the flange and housing. Next, using the two M10X30 bolts, fasten the
transducer fixing flange to the transducer housing.

Note: Never remove the four flat head screws.

BOW

é‘\ HEX. BOLT (M10x30, 2 pcs.)
TRANSDUCER



Gate valve, Projection Type Transducer DS-782 (ref. Dwg. C7222-T02)

(12)(13)(14)
(10)

(11

© "
(21)(22)(23) Ll (16)(17)(20)
(18)
(5)
@ (15)16)17
i (18)
- SRsii= g
= =
|
ace 6 @
(®) o
DS-782

1. Separate hull flange (3) and flange (4) (with transducer (1) and shaft (5)) from gate valve (2)
by removing hex. Nut (17).

2. Weld hull flange (3) to the hull plate. Confirm that the “FORE” and align marks on the side
of the hull flange face the fore-aft line of the ship within 1 degree. The hull flange should
also be horizontal within 1 degree at ship’s normal trim. Finish the outside hull plate flat with
a grinder.

3.  Apply “Kinoruster (Anti-crevice corrosive sealant)” to face A of hull flange @), both faces of
gasket (18) and flange of gate valve (2).

4. Put gasket (18) onto hull flange (3).

5. Mount gate valve (2), considering the direction of the handle (aft direction normally or
selectable every 45 degrees) so as to allow enough space for operation.

6. Apply “Kinoruster” to face B of flange (4), both faces of gasket (18) and the flange of gate
valve (2).

7. Put gasket (18) onto the flange of gate valve (2).
8. Mount flange (4) (with transducer and shaft) to gate valve.

9. Loosen the hex. socket head bolts (23)and (26), then check that shaft (5) moves upward
and downward smoothly by hand.



10. Lower shaft (5) completely and fasten hex. socket bolt (23) and (26)

11. Lower the transducer by turning the handle until the transducer case (6) touches the hull
flange (3).

12. Confirm that the hull plate projects by 24 mm.

Note: Never weld the hull flange or transducer tank when the transducer is being fitted, nor

weld near the transducer of other equipment.

Gate valve, Projection Type Transducer DS-786 (ref. Dwg. C7222-T04)

M@)19) /
(13)(14) M
(17
( o

2)
(13)(14)

DS-786 gate valve, sectional view

Note: The gate valve requires service space of 700 mm. For details, see the installation drawing
at the back of this manual.

10



Unfasten M16 nut (3) and spring washer (11) from the assembled gate valve to remove the
five items shown below.

® (Gate valve (20)
® Spacer (3)

® (Gasket 1(18)

® Gasket 2(18)

® Shaft assy.

Shaft assy.

Gasket2 (18)

Gate valve (20)

Gasket1 (18)

Spacer (3) '\ﬁ

Set the spacer (3) to the mounting location.
The “FORE-AFT” line on the spacer must be parallel with the ship’s fore and aft line (within
1°). For horizontal direction, the bottom of the spacer must be parallel with the ship’s draft.

Note: Handle the top side of the spacer (3) carefully to preserve the waterproof effect.

3.

Weld the spacer (3) to the ship’s hull. The welding and doubling methods are left up to the
shipyard.

Apply Kinoruster (supplied) to both sides of the gasket1 (18), and put it on the spacer (3).
Apply Kinoruster (supplied) to the hollow side of the spacer (3).

Clean the top and bottom of the gate valve (20), and put it on the gasket1 (18) set on the
spacer (3).

Fasten M16 nut (10) and M16 spring washer (11) loosely to the stud bolt of the spacer (3).

11



8. Paint the gate valve (20) and the spacer (3) the same color as ship’s body. Paint only
gray-colored areas; for other part, seal with a masking tape. Remove the tape when the
paint dries.

Gate valve (20)

M16 Nut (10)
M16 Spring washer (11)

() — >

X

([ 1]
A

)

&3
.

—
o Gasket1 (18)
| aske

L (Apply Kinoruster to both sides.)

Apply Kinoruster to the hollow side. ‘

~— Spacer (3)
9. Unfasten two sets of hex. bolt (13) and M8 spring washer (14) from the top side of the shaft

to remove the fixing plate (21).
10. Remove the gland (19), gasket (7) and washer (8)(2 pcs.) from the shaft.

11. Remove Jubilee clip located at the base of the transducer (1) cable and M4 flat-head Phillips

screw at the top side of the transducer (1).

Jubilee clip
\ Do not remove this screw.

ﬂ B Remove these four screws.

Removing Jubilee clip Removing flat-head Phillips screws

12. Pass the transducer cable through the shaft from the flange side.
13. Apply Three Bond (1104 200G:local supply) to the top side of the transducer evenly.

12



14. Apply Three Bond to the thread part of hex. bolt (15) with seal washer (16) and use them to

fasten the transducer.

Check that the fore mark on the shaft is aligned with the projection at the bottom of the

transducer.

The fore mark on the shaft

T
.
°
o
A
=
—
~a-

1
i

Y .

. .

Align them.

‘ %; The projection on the transducer

Bottom view

15. Pass the flat washer (8), gasket (7), washer (8), and the gland (19) onto the transducer

cable.

16. Fasten the gland (19) to the top of the shaft (5).

A

HD/ Gland (19)

Flat washer (8)
/

__— Gasket (7)
i

Flat washer (8)
/The fore mark on the shaft

e ___~Flange (4)

T Hex. nut (15)(M4x16)
Seal washer (16)(M4)

Apply Three Bond here.
(1104 200G:local supply)

~—The projection on the transducer (1

13

Check that they are aligned.



17. Apply Kinoruster to both sides of the gasket2 (18), and put it on the gate valve (20).

18. Put the shaft on the gasket2 (18), and align the hollow side on the spacer (3) with the

projection of the transducer (1).

19. Remove M8 hex. bolt (13) and M8 spring washer (14) from the lock ring to free the shaft (5).
20. Use the M16 hex. bolt (12), M16 nut (10) and M16 spring washer (11) to fasten the

flange (4) loosely.

21. Insert the shaft so the projection on the transducer fits in the groove on the spacer (3). Move

the shaft up and down by hand to confirm that it moves smoothly.

22. Tighten the M16 nut(8 pcs.) on the gate valve (20).

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

Lock ring (6)

Flange (4)

Shaft (5) B

Transducer (1) /

)

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

" Hex. bolt (12)(M16x60)

Align the hollow side of

Gasket2 (18) the spacer (3) with the projection
—— (Apply Kinoruster to both sides.) on the transducer (1).
~_Nut (10) (M16)
Spring washer (11)(M16)
T—Gate valve (20)

Transducer (1)
Spacer (3)

View from "A"

14



23. Loosely fasten two sets of M8 hex. bolt (13) and M8 spring washer (14) at the top side of the
lock ring (6).

24. Tightly fasten the M8 hex. bolt (13) tightly and the M8 spring washer (14) at the lateral side
of the lock ring.

25. Loosely fasten two sets of M8 hex. bolt (13) and M8 spring washer (14) fastened at step 23.

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

1. Fasten "A" loosely (step. 23)
2. Fasten "B" tightly (step. 24)

F’m{%\ 3. Fasten "A" tightly (step. 25)
) [“ —

B Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

26. Put the fixing plate (21) between the shaft (5) and gland (19). Fasten the plate with two sets
of M8 hex. bolt (13) and M8 spring washer (14).
Check the clearance between the fixing plate (21) and the lock ring (6). If the clearance is
more than 3 mm, be sure to check that the hollow side of the spacer (3) is aligned with the
projection on the transducer (1).
Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

Gland (19)

0-3mm

Fixing plate (21)

Lock ring (6)

27. Check that all bolts are fastened tightly.

15



How to open the gate valve

To open or close the gate valve, unfasten two nuts shown below to rotate the handle. Then,

fasten nuts to fix the handle.

=l Fh Fh

1.5 Distribution Box

The distribution box can be mounted on the deck or on a bulkhead.
Consider the following points when selecting a mounting location.

® Select a location which is both well ventilated and low in humidity to keep the unit cool.

® The unit weighs 12 kg. For bulkhead mounting, be sure the mounting location is strong
enough to support the weight under the continued vibration normally encountered on the

vessel.

® A magnetic compass will be affected if the distribution box is too close. Observe the
compass safe distances to prevent disturbance to the magnetic compass.

Fasten the distribution box with four tapping screws (6X30, supplied).
Refer to the outline drawing at the end of this manual for mounting dimensions.
For bulkhead mounting;

1. Tighten lower tapping screws so there is 5 mm clearance between bottom of screw head
and bulkhead.

2. Screw slots of the unit with the tapping screws tightened at step 1.

3. Fasten the unit with upper tapping screws.

16



1.6 Terminal Box (option)

The terminal box forms a joint among the display unit, digital indicator, distance indicator and
distribution box. Two digital indicators/distance indicators may be connected by installing an

additional terminal box as follows.

® A magnetic compass will be affected if the terminal box is too close. Observe the compass
safe distances to prevent disturbance to the magnetic compass.

Digital indicator/
Distance indicator
(option)

Terminal box
(option)

Distribution box

Digital indicator/
Terminal box Distance indicator

(option) (option)
Wiring with terminal box

Tighten four tapping screws (5X25) so there is 5 mm clearance between bottom of screw head
and bulkhead, and screw slots of the unit with the tapping screws tightened.

1.7 Digital Indicator, Distance Indicator (option)

The digital indicator and distance indicator use the same housing as the display unit.

Refer to the section 1.2 Display Unit for mounting instructions.

17



1.8  Junction Box (option)

1.8.1 Mounting considerations

The junction box forms a joint between the distribution box and the transceiver unit, and it is
designed to be mounted on a bulkhead. Install it referring to the guidelines below.

e Keep the junction box away from noise-emitting electrical machinery, for example, electric
generator, radio transmitter, TV, etc.
e Although the box is splashproof, do not install it in places of high humidity.

® Avoid installing the box where temperature varies greatly, since moisture may penetrate the
box.

® The box is generally installed above the draft line of the ship and the transducer cable is run
inside steel conduit. This permits replacement of the transducer without dry docking. Even if

the junction box is installed below the draft line, the conduit is necessary to minimize picking
up of noise. If use of conduit is not possible, install the box as near to the transducer as

possible.

Procedure

Open the box cover, and fix the unit to a bulkhead, referring to the outline drawing at the back of

this manual.

18



1.9 Dimmer (option)

The optional dimmer, which is designed to comply with the Japan Industrial Standards (JIS
F8852), is used for externally controlling the illumination of the display of the digital/analog
displays. When a dimmer is supplied locally, refer to the interconnection diagram at the back of
this manual for the values of the resistors since they are different depending on the display

(digital or analog) and power supply (115 V or 230 VAC).

To use this equipment for display unit/digital indicator/distance indicator, set the dimmer setting

on the unit menu. For detail, see “3.2 Setting of Unit Menu.

19



2. WIRING

2.1 Precautions for Cable Installation

Cable between transducer unit and transceiver unit

This cable carries very weak signals with amplitude of less than 0.1 uV which are easily
interfered by noise. Ensure the ground wiring.

Cable between transceiver unit and distribution box

These cables carry echo signals with amplitudes of greater than 0.1 mV which can be interfered
by noise from high tension power cables.

® Cable carrying more than few kilowatts power to fluctuating loads.
® (Cable carrying switching waves generated by thyristor, etc.

® Transmission antenna cable of radio equipment.

Other cables of DS-80

Observe the following guidelines to prevent noise, interference problem.

® \When the cables run in parallel with power cables, separate them 400 mm at minimum.

20



2.2 Wiring of Distribution Box

The distribution box has two sets of cable clamps, upper for cable DPYCY-1.25/TTYCYS-1
(small hole) and lower for cables TTYCY-2S (medium hole), TTYCY-3S (large hole).
Lay the cables on the clamps as below depending on the terminal board.

® TB1: Left side
e TB2: Center
e TB3: Right side

Cut the cables slack to bind them at the fixing plate with a cable tie, leaving some slack for
future servicing and checking.
All cables except the power cable should be fixed by the clamp with the armor.

':'g/Entrance Clamp

Fabrication of DPYCY-1.25/TTYCYS-1
(power cable, contact signal, analog signal, dimmer)

DPYCY-1.25 is a Japan Industrial Standard (JIS) cable. Use the equivalent. DPYCY-1.25 cable
doesn’t have shield.

Anticorrosive
Sheath

R

—c —FV2-M4

Armor Wind the shield.
Armor
@ '\’ Insulation
@ Shield
2 Vinyl
S =1.25mm Sheath
q; =1.35mm

(Sectional view of DPYCY-1.25)

Fabrication of cable DPYCY-1.25/TTYCYS-1

21



Fabrication of TTYCY-2S (display unit/digital indicator/distance
indicator via terminal box, range switch box)

TTYCY is a Japan Industrial Standard (JIS) cable. Use the equivalent.

350 mm approximately

Anticorrosive =
sheath RO RY R385 R

R

N
S
RO B

YR
IS4

>Crimp-on Lug

Fv2-M4

Remove the shield between
the fixing plate and terminal board.

Shield

Conductor

$=1.25 mm? Anticorrosive sheath
q) =1.35 mm

(Sectional view)

Fabrication of cable TTYCY-2S

22



Fabrication of TTYCY-3S (transducer unit)
TTYCY-3S is a Japan Industrial Standard (JIS) cable. Use the equivalent.

350 mm approximately \

Crimp-on Lug
7FV2—M4

Remove the shield between
the fixing plate and terminal board.

Shield

Armor

Conductor @ Vinyl sheath

S =1.25 mm?
@ =1.35 mm Anticorrosive sheath

(Sectional view)

Fabrication of cable TTYCY-3S

23



Cable Fixing Plate

Terminal Board (Fasten the shield of cable.)

TB1 TB2 TB3

P[4 amea, (1] s ([ ]2

Display 4 |3 Ema}irt]gr? 4 |3 3822"1‘“ 4 13
Unit 6 | ﬁlr(]j?(lzg?or 6 -2 ggﬂzﬁd 6 12
s | 7| Seee (ol 7f 557" (Ta 1

10 9 voItagg:'signaI 10 9 gzg;snsz 10 9

12|11 é:r?«lf-zongt signa ) 12 11 :EC61162 12|11

1413 Digital ( |14 13| poweroN (14|13

16 15 display 16 15 switch T 15
'ur:]aittnsceiver 1817 gigital 18|17 18 [ 17
20119 isplay 20|19 20|19

r — — C

Distribution Box, inside view and terminal boxes

24



2.3  Wiring of Transceiver Unit

Fabrication of cable TTYCY-3S, 6551213/6551239

Cut the cables to fix them at the plate in the unit with a cable tie, leaving some slack for
servicing and checking ease. Shield wire should be fixed at the plate. Twist pair cables together

before connecting to the board.

<o Crimp-on Lug

-y FV2-M4

o

7 \

Anticorrosive Sheath
Vinyl Sheath

Armor

Fixing plate

Secure armor by clamp.

Rubber Gasket
ubber aske Fasten the shield together with
Cradle

Washer the fixing plate on the cradle.

Fabrication of cable TTYCY-3S

When using the optional junction box, fabricate the cable same as the above figure.

25



Cable gland

(for 65S1213/65S1239) -
Fixing plate

) Lay the shield of cable, and then tighten.
Terminal board /

Transceiver unit, inside view 1

Cable gland Fixing plate
(for TTYCY-3S) Lay the shield of cable,
Terminal board and then tighten.

\/

Transceiver unit, inside view 2

26



24  Wiring of Terminal Box

Fix the cables with the cable tie at the fixing plate. All cables except the power cable should be

fixed by the clamp with the armor.

Fabrication of TTYCY-2S
(for display unit and digital indicator/distance indicator)

Within 120 mm

vvvvv

Anticorrosive [§ R

sheath | R
=15
Shield
—FV2-M4
Armor Remove the shield between the fixing plate
and terminal box.
Fabrication of cable TTYCY-3S
TTYCYS1

Cut vinyl sheath between armor and shield, and wind shield around armor and then lay cable so

armor is in the cable clamp.

Anticorrosive :
Sheath

Armor Wind the shield.

27



20S0251
(for display unit, digital indicator/distance indicator)

® | ocate the fuse of the cable inside the terminal box.
® Tape the drain wire, and fix the earth terminal in the terminal box.

e Quter sheath should be fixed in the cable clamp.

6551231
(for display unit, digital indicator/distance indicator)

Strip the outer sheath by 120 mm, and fasten it by the clamp. Attach the climp-on lug FV0.5-4 to
each core.

2.5 Display Unit

(Digital Indicator, Distance Indicator)

Use the cable assemblies MJ-A7SPF0009-020 and MJ-A6SPF0013-020 (supplied).

Connect the cable at the rear of the display unit, and fabricate the other end of the cable for
connection to the terminal box. Refer to the interconnection diagram at the end of this manual.

28



2.6 Grounding

This equipment uses pulse signals which may cause interference to other electronic equipments

It is strongly recommended to ground all cables referring to the guidelines below.

Separate all units as far as possible from radio equipment.

Do not run interconnection cables close to or near radio equipment or its cables.
Run the cables in the shortest path practical.

Ground all units with a copper strap or earth wire.

To joint copper straps, use solder cream for perfect contact.

2.7 Wiring Check

After the all wiring, make sure the toggle switches are set as below in the transceiver unit and

distribution box.

Tx toggle switch: —]

Upper

Power switch:
Upper (ON) °

00000 ¢)

S1
= DIP Switch S1

(e}
(e}
@)

e}

HD

-

Bl
(=4

KCP Board (65P6020)

&3
&
[

[
E
[o

g I%I I%I v N

Transceiver unit DS-810,
inside arrangment

L

=

29



3. SYSTEM SETTINGS

3.1 Transducer Adjustment

Transducer mounted error, which causes incorrect speed value, can be compensated through
the menu (Range: -45° to +45° ).
1. Press the [MENU] key to display the main menu.

MENU O

DISTANCE RUN DISPLAY

DEMO
SYSTEM MENU
SYSTEM MENU 2

Main menu

2. Select SYSTEM MENU and press the [ENT] key to display the system menu.

SYSTEM MENU”

SHIP SPD AVG

SPEED OFFSET - 0.0%

TRACK DEPTH 2.0m

XDR OFFSET -00°

SPD DATA SELECT DOPPLER
ENT : SET

System menu

3. Select XDR OFFSET and press the [ENT] key.

4. Press < or)» to select the digit or sign (+ or -) you want to change; press a or v to select
the digit and +/-. For example, when there is +5° error, enter “+05”.

5. Press the [ENT] key.

6. Pressthe [MENU] key twice to close the menu.

o @

Correction Correction Correction
value (0) value (+o) value (-o)

30



3.2  Setting of System Menu 2

System menu 2 provides for selection of display language and dimmer control, as well as a
diagnostic facility.

Dimmer setting

Select the adjustment method of panel dimmer, internal or external.
1. Press the [MENU] key to display the main menu.
2. Select SYSTEM MENU 2 and then press the [ENT] key.

SYSTEM MENU 2

DIMMER INTERNAL
’TJ)TILANG. ENGLISH
ENT : SET

Unit menu

3. Select DIMMER and press the [ENT] key to display the dimmer pop-up window.

INTERNAL
EXTERNAL

Dimmer pop-up dialog

4. Select INTERNAL or EXTERNAL with a or « key.
INTERNAL: Without external dimmer control.
EXTERNAL: With an external dimmer.

5. Press the [ENT] key.

6. Press the [MENU] key twice to close the menu.

31



Setting of language

The display language can be selected for English or Japanese.

1.
2.
3.

Press the [MENU] key to display the main menu.
Select SYSTEM MENU 2 and press the [ENT] key to display the system menu 2.
Select LANG. And press the [ENT] key to display the language pop-up menu.

ENGLISH
)T

Language pop-up window

Select ENGLISH or JAPANESE with a or « key.
Press the [ENT] key.

Press the [MENU] key twice to close the menu.

3.3  Checking the Interconnection

After installation the equipment do the following to confirm if the doppler speed signal is being

output correctly.

1.
2.

Press the [MENU] key to display the main menu.
Select SIM, and press the [ENT] key to display the sim menu.

SIM

SPEED

+10.0 kn

DATA DISPLAY OFF

ENT : SET

SIM MODE menu

Select SPEED.
Press the [ENT] key.

Use the cursor pad to enter the speed value desired.
a v : Change value, +/-

< » : Change digit

Press the [ENT] key.

32



7. Select DATA OUTPUT and press the [ENT] key.

8. Press a to select ON and press the [ENT] key.
9. Press the [DISP] key.

10. Confirm the value displayed is the same as it entered at step 5.

Confirm the same as speed is shown on external equipment (radar, GPS, etc.).

11. Select OFF at DATA OUTPUT, and press the [ENTER] key.

3.4  Setting of Maximum Speed Range

Change the maximum range of the connected analog display by setting ofDIP switch S2 in the

distribution box.

Maximum speed 20 kn 30 kn 40 kn
S2 #1: ON All: OFF #2: ON
Others: OFF Others: OFF

JPW Board S2

(65P6010)
\\ 5
[ \ O
’ 0O _.B
0 m D I

=—

n

(Default setting: all OFF)

Distribution box DS-801,
inside view

Distribution box, cover removed

3.5 Ship's Speed Adjustments

Adjusts the speed error using the test sheet on page AP-3 recorded.

1. Press the [MENU] key.

o g kb w D

For detail, see page AP-1.

Select SYSTEM MENU, and press the [ENT] key.
Select SPEED OFFSET, and press the [ENT] key.
Use the cursor pad to enter the digit.

Press the [ENT] key.
Press the [MENU] key.

33




3.6  Setting for Analog Display

When the analog indicator is connected, synchronize the speed displays of DS-80 display unit
and analog display as follows.

Analog interface

Current output: 4 to 20 mA (-10 to 30 kn)

Voltage output: -3.3 to 10VDC (-10 to 30 kn)

Connected to TB2 ANA1 (analog 1)

1. Set at 0 knot on the SIM display, and then adjust R29 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R40 in the distribution box so as that the
analog display shows 30 knots.

Connected to TB2 ANA2 (analog 2)

1. Set at 0 knots on the SIM display, and then adjust R27 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R36 in the distribution box so as that the
analog display shows 30 knots.

Connected to TB2 ANAV (analoqg voltage signal)

1. Set at 0 knots on the SIM display, and then adjust R100 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R145 in the distribution box so as that
the analog display shows 30 knots.

Connected to TB2 ANAC (analog current signal)

1. Set at-10 knots on the SIM display, and then adjust R88 in the distribution box so as that
the current is 4 mA.

2. Set at +30 knots on the SIM display, and then adjust R96 in the distribution box so as that
the current is 20 mA.

34



Set to OI/:F.
o) / O

o / <)

R36 O @
20 @ 2, Laftfeuo
Dm Rzt o R

7
ja
R29R40 ¥ R96
R8
H H E ’

=—]

n

Power switch: Upper

Distribution box DS-801

3.7  DIP Switch Settings
JPW Board (65P6010)

S4-#6

The default setting (OFF) outputs only sentences VBW and VLW of all NMEA sentences input.
DIP switch S4-#6 setting OFF ON

Output NMEA sentences VBW, VLW All NMEA sentences

S4-#8

Select whether to output or don't output the distance run pulse if an error occurs, when
DOPPLER is selected at SPD DATA in the SYSTEM MENU.

DIP switch S4-#8 OFF ON

Distance run pulse Output stopped Output not stopped

Note: S4 #1-#5, #7, S2 #3, #4 should remain OFF, the default setting.

JPW Board (65P6010)
|

0 \ O

[¢]

o

O

om@D\ DE//M
= J 0L

L~ =3
(N B

o

Distribution box, cover removed

35




KCP Board (65P6020)
S1-#6

Turn on/off flashing of the indication “STW” when the thermistor value is abnormal.

ON OFF

S1-#6 | Flashing (default setting) | No flashing

S1-#5, #8
Changeover of IEC61162-1 Edition.
S1-#5 ON S1-#5 OFF
S1-#8 ON | IEC61162-1 Ed3 / Ed4 IEC61162-1 Ed3 / Ed4
S1-#8 OFF | IEC61162-1 Ed2 IEC61162-1 Ed1 (default setting)

Note: S1 #1 - #4, #7 should remain OFF, the default setting.

—
O [eYeXeXo]0]| o)
o 0
S1
= DIP Switch S1
(o] . (]
& s
oo
KCP Board (65P6020)
ON
&n
Of O]
LN N_J
N N

= o=

Transceiver unit DS-810

36



4. CHANGING AC POWER TAP

The DS-80 is shipped from the factory ready for connection to the ordered AC power supply.

To connect to a different AC power supply, change the jumper wiring on the terminal board as

shown on the next page.

Note: Replacement of fuse is not required; 3A fuse is commonly used.

Fuse Terminal Board
/ \ [e) \ N\
o} A \ o}
@ C)
=)
° t =0
—
]
0 L1 0
D 1
—
e) - e)

Distribution box, cover removed

37



100VAC | 110VAC | 120VAC | 200VAC | 220VAC | 230VAC
1+ 1 1 1M 1 1
S| e B 2_] pll
3 3 3 B 3 3|
n 4] 4] 4 4] 4]
shll BAl BRI B4 | B | B
sllNGH RGNS 6—] ol
7| 7 7 7] 7] 7]
gl | 8 8 g 8 8
oH | [oH | [sH | o] | ] | [3

Jumper wire

AC power supply and jumper wires on the terminal board in the distribution box

38



CALIBRATION

Milepost run

It is common practice to check a new ship's performance at an official trial run. Take this
opportunity to calibrate the DS-80.

In practice, the ship speed is evaluated as follows.

1. Calculation with transit posts

Steer the ship at a steady speed on the test course, e.g. A — B in the illustration. Speed is
obtained from the following equations. Note that Sg1 and Sg2 are both speeds over the ground
(SOG); however the DS-80 provides the speed through the water. To find the speed though the
water, a return trip is necessary.

P P2

,,,,,,,,, PO —
®
Sg1 = d/t1 X 3600 (kn)......... (1)
Sg2 = d/t2 X 3600 (kn) ......... (2)
Sw + St = Sg1 (kn) ......... (3)
Sw-St=Sg2 (kn) ......... (4)

Adding (4) and (3), we get;

28W = Sg1 + Sg2 (kn)

Therefore, Sw = (Sg1 + Sg2)/2 (kn)...... (5)
where,

d = distance run (NM),

AP-1



t1 = time taken to run 1 (second),

t2 = time taken to run 2 (second). (Note: Runs 1 and 2 are in opposite direction.)
Sw = Speed through the water (kn),

St = Speed of tide current (kn),

Sg1 = SOG for run 1 (kn),

Sg2 = SOG for run 2 (kn).

Thus we can find a speed through the water by making a round tip.

2. Calculation with DS-80

To measure the distance run between points A and B by DS-80, do the following:

1. Reset the distance run figure of DS-80 to zero by selecting ON at RESET on the DISTANCE

RUN DISPLAY menu at the moment the ship passes point A.
2. Run the ship from A to B at full speed, timinh with a stopwatch.

3. Read the distance run (NM) and time taken to run (second) exactly at the moment the ship

passes point B.
4. Run the ship from B to A at full speed reerrinh to step 1 through 3.
Where,
n1 (NM) = distance run from A to B measured by DS-80
n2 (NM) = distance run from B ro A measured by DS-80
Therefore, the average run from A to B measured by DS-80
Therefore, the average ship speeds of run 1 and run 2 are calculated as follows.
Slog1 (kn) = n1/t1 X 3600
Slog2 (kn) = n2/t1 X3600
The average ship speed of round trip is Slog (kn) = (Slog1 + Slog2)/2. ....... (6)

3. Speedlog error
From (5) and (6),
Error = (Sw - Slog)/Slog X 100 (%)..... (7)

This error can be corrected at SPEED OFFSET on the system menu as follows:.
1. Press the [MENU] key.

2. Select SYSTEM MENU and press the [ENT] key.

3. Select SPEED OFFSET and press the [ENT] key.

4. Enter the value of error.

Repeat the above procedure several times to satisfy the speed accuracy specification.

AP-2



(IN)

NVIN
NVIN
NVIN
NVIN
( "09s8) :.?é ( -o9s) uy
‘ . | s | @y | @ (i) wige] WL | (GRS WL Wdy | lno} avor [ CON
SHUVINIY aNOd ViIS i ) L[t L E] (IAIN), L1S0d ATIN 1%
GNIM | 9SHN0D | HLdHG | D0'1-KWd Nitd JONVISIA /9071 01avY NDY
907 0334S 4497144040 0344S In4l ANTONT
(IN) NIHL advAMOO0d ‘ON "J8S JNVYN S.dIHS
uesiy Uy  alo4 14vHa () HLON31 S.dIHS 311S 1831 31va

©071d33dS 431dd0A 08-SA 404 133HS 1S31

AP-3


troyhp
Text Box
(NM)

troyhp
Text Box

  kn

troyhp
Text Box
  (kn)

troyhp
Text Box
(kn)


9-00Z-Lv¢Ld

(CATINO JONIYI434 HO4 DONIMVHA NI SNOISNIWIA

‘RIS RIE L ORSMH)

‘JAVYS FHL SI ALITVNO '1ONA0odd
d3ddn 3HL 40 30V1d NI d3ddIHS 38 AVIN 1ONA0Hd 43IMOT IHL 'WILI NV ¥O4 d31SIT 38 AVIN S3A0D ANV S3dAL OML

CYRRAUFLIEY TRY CELRVDCYVNGIGR TR EHETCUNIIHETAPHEL ‘SO ERA-L/EE

“IVIMILYIN TVOIdAL 40 HIGNNN JHL STLVOIANI ,**, A9 GIANI ¥IGWNN 3000
CERNEZE R TENOTRWE PIDHOHXGR AT (HEH

01-10£-651-000

"ASSY 318v0

' 3020-€ 100340V
PN B (4

01-989-651-000

"ASSY 318v0

| 0020-60003dS LV
PN B (4
STVI¥ILVA NOLLYTIVLSNI HHET

00-089-€91-100

10800-G9d0

STVIYILYW NOTLYTIVISNI

HHET

STIVIYILVA NOILVTIVISNI

HHET

00-009-€91-100

€0700-G9d4

$3140SS30V

WER

$3140SS300V

R

00-019-€91-100

¢0¥00-G9d4

TINVd ONTLINNON HSN4

SYALATAGLL

$3140SS399V

TEL

00-069-€91-100

10¥00-59d4

TINVd ONTLINNON HSN4

HRGRTARLL

$3140SS30V

S

*+  00-8L£-0¢0-000

MH-0£8-50/0€8-SA

YOLVOIGNT TvLIDId

SALEG 4 L

LINn J&=T
[ALO]  oN 3000/NOILdI¥0s3a | INTTLINO _ JNYN
v MH/0€8-S0
VL [~ 2586-X-0¥S9 L1SITT ONIMOVd

0-01Z-LveLd

(CAINO JON3Y343d HO4 DNIMVHA NI SNOISNIWIA

CEIBIEE TRIFE L ORE)

"JAVS FHL SI ALIMVNO '1ONAodd
d3ddn 3HL 40 30V1d NI d3ddIHS 38 AVIN 1ONA0Hd ¥IMOT IHL ‘WILI NV 404 d31SIT 38 AVIN S3A0D ANV S3dAL OML

Y RRAGFELIEY RY CLRVDCYNGIGR TR EREFCUNIHETAPHEL ‘SO ER AL/ EE

IVIIALYIN JALLYINISTHAIY 40 HIGWNN 300 FHL STLVOIANI *+, HLIM DNIONI ¥3EWNN 3000
CERNERA-TEYOEME RIDOHEER AT

01-989-651-000

L 00¢0-60004dSLY-IW

"ASSY 318v0

PINEBS (-4

01-10L-651-000

| 00¢0-€1004dS9V-"I

"ASSY 318v0

PN B L4

STVIY31VW NOIL!

VTIVISNI

BHET

00-085-€91-100

| 10800-59d0

STVIY3LYIN NOILYTIVISNI

BHET

STVIYILVI NOIL

VTIVISNI

HHET

00-009-€91-100

$31408S390Y

| €0¥00-59d3
)
314088390V W
00-019-€91-100
TINVA ON1INNOW HSM13
| Z0700-50d3
SHAGRTARLL
313085300V W
00-065-€91-100
TINVA IN1 LNNOW HSNd
| T0¥00-G9d3
HagaTanee
314088390V )

00-095-€91-100

S1dvd J4vdS

| 10900-594S
WL
SLUVd FWVdS L
=  00-186-0¢0-000
AV1dS1Q NIVI
| SH-008-50/008-50
N e
LIN Je=T
[ALo]  on 3000/NoiLdi¥os3a | aINlITino _ JWVYN
LY JH/008-S0
L Z- 0986-X-QVS9 LSIT O9NIMOVd




0-104-L¥2¢Ld
‘all " 09 21d¥LO3T3 ONNANA
("AINO 3ONTYI4FY HO4 DNIMVHA NI SNOISNINIQ °L2EHEE “RIELOEM)

“3WVS JHL S1_ALITYND
"10n00Y¥d ¥3ddN JHL 40 30VId NI (3ddIHS 39 AVH 10NA0Yd ¥3IMOT FHL 'WALI NV 404 31SIT 3@ AVN $3000 ANV SIdAL OML

CYRRAYFRRY Y CLE2CYVNWILR CARLERBTCUMNTIET ( PHL "SHOM I WER A-T/FE

_ ON 3009!
| 100910059 TIONVH ONINILHDIL |
................................... R
SYYVINTY ALD SNOILd140s3a INITLNO JNVYN ON
il BN WU TiE B Y % & &
$3140SS30V
[=]]
EHEE
1/1 10600-99d4 3dAL

¢— 1056-X-0vY59 00-016-888-200 "ON 3000 ° l : ! .- “

v

9-€0Z-L¥eLd
(CAINO JONIY343Y HO4 DNIMVHA NI SNOISNIAWIA ° £2 Bl && “FIFE L ORZ)

‘JNVS JHL SI ALITYNO "1ONA0Hd
Y3ddN 3HL 40 30V71d NI d3ddIHS 38 AVIN LONAOYd ¥3IMOT 3HL 'W3LI NV ¥O4 d31SIT 38 AVIN S3A0D ANV S3dAL OML

CYRBAYFERIEY "HY CERVLCY IR ARLTHEFCUMIIET PHEL " SHOHY &R AL/ EE

“IVIIILYIN TVOIdAL 40 YIGNNN JHL STLVOIANI ,*+*, AG GIANI ¥IGWNN 3000
CERNEZSRA-TEMOERME "PIOHEX SR - (B

01-10£-6G1-000
ASSY 318V

| 00¢0-€1004dS9V-TI
PN B L4

01-989-641-000
ASSY 318V

| 00¢0-60004dSLY-TI

PNEBHI L4

STVIYILYI NOILVTIVISNI BET

00-089-€91-100
STVIYILYIN NOILYTIVLISNI

L 10800-G9d0
HHET

STVIYILVIN NOILVTIVISNI FHET

00-009-€91-100
$3140SSIO0V

| €0700-G9d4
EE R

$3140SS300V R

00-019-€91-100
TaNVd ONIINNOW HSnd

| 207005944
SHRGATARLL

$31408S300V I

00-069-€91-100
TINVd ONTLINNON HSN4

. T0700-59d3
NALATALLL
314085390V B
= 00-08€-0¢0-000
YOLYOIQANI 3ONVISIA 3LONFY
| WH-078-50/078-50
HEEW
LIN J4=T
[ALo]  on 3000/NoiLdi¥os3a | INI1LNO [ JWVYN
ey MH/0v8-Sa

L L~ £586-X-QVS9 LSIT O9NIMOVd




9-v04-LvCLD
i '‘all ‘" 0O D1d1O0373 ONNAYNA
("AINO JONTYIS3Y Y04 ONIMVNA NI SNOISNIWIA ° L2 EIEE “PIRLOEH)
“INYS FHL SI_ALITVNO
“1ONA0Yd ¥3ddN JHL 40 F9V7Id NI G3ddIHS 38 AVH LONAOHd HIMOT FHL "WILI NV ¥0d QILSIT 38 AV S3A0D ANV S3dAL OML

CYRRBAYBRET "HE  CLBVLCYWWILR TARLEHBEQGUCIWT A PHL "SMOE S WER I-T/EFE

ON 3000
v oS oae ] 80 Hﬁéﬁé@ 3408 ONIddVL-4T3S | |
| T YAl AGYLY+
SYIVIIY ALD SNOI Ld 140530 ENTRIT] VN ON
2438 g WH T B W w2 & 8
$3140SS30V
=]}
EWEL)
1/1 €0700-G9d4 3dAL
¢- €0596-X-Qv59 00-009-€91-100 ON 3000 °l=!= “

v

3-€04-LVCLD
b} '‘alLl1 ‘" 09 OI1¥1O3IT13I ONNAENA
("AINO JONIYI4TY Y04 ONIAVHA NI SNOISNIHIA °£2FEE “PIELOENM)
“3WVS JHL S1_ALITYND
"10N00Y¥d ¥3ddN JHL 40 30VId NI (3ddIHS 39 AVN 1ONA0¥d ¥3IMOT FHL 'WALI NV 404 3LSIT 3@ AVN $3000 ANV SIdAL OML

CYRRANYFREY "RY CLRI2CYWWILR TMRLERBFECYNCIET ATHL "SHOM S R J-L/EE

_ ON 3009

z 708SNS 2LXOR 9¢ (Qv3H @3L1071S) 1709 X3H ¢

cl PUR N 1A (44::4Y4
z @ ISV ONINSS |,

el

TFEN

| o8l ﬁ TNV OILINS0D |
o N

S0g % VI

SHYVINIY ALD SNOI1d1¥9s3a ANITLNO E] ‘ON
24 BH = WA B % w2 &g

$3140SS300Y
ETEL

/1 10¥00-G9d4 3dAL
- 20G6-X-0v459 00-065-€91-100|  "ON 3009

S-v




O-TOW-Lv2LD

Y3ddN 3HL 40 30¥1d NI Q3ddIHS 38 AVW LONAOYd ¥IMOT JHL

‘odbooooddoooOoOoOooooOOoOooooa
O°ATINO 3ON3¥343d H04 ONIMYHA NI SNoIsNaWIAO OO OOOOO0oDoOoOoooo

“3NVS JHL S1 ALITVNO "LONAOYd
“W3LI NV ¥0d Q3LSIT 38 AVN S3000 OGNV S3dAL OML

oo
OO0000000000000000000O0000O00O000000000000000C00000O0OOO0O0o00/00

8-V

“ON
0T-62¢-L5T-000 3000 6
W g
08 T E ) N7 No-dNIHd | ¢
6l oooo
) 3000
W g
0z G50 Eé o1 NO-dNIED |
6l oooo
v msgémmn@ N3OS ONIdaL-4135 | |
. 3 00T 000000000000+
SYYVINTY AL.O SNO1Ld14253a ENT Ry} NN “ON
ooooo oo oooog oooo oooo oo
STIVIYILYN NOLLYTIVLSNI
72 T0600-59d0 dAL
Z- TOY6-X-QvS9 00-09%7-888-200 “ON 3000 ° I : u .- “

o

H-¢04-L¥2LD
'‘all " 0D O1dW1lO9373 ONNANA
("AINO FONFYIJTY ¥04 DNIAVYA NI SNOISNINIA °£2He€ “RIEFOEH)
01-168-291-000 ‘N
3000
z 085S 200 gﬁ% (@V3H Q3LL019) 1708 X3 | ¢
4 WY e
...01-958-851-000 ON
3000
z P @ Y3HSVI ONIYdS |
¢ THL v
v iﬁg@ 1708 ONIM | o
e O |
og RUE 3
o_\mm_\g_\go_ “ON
3000
oL
¥ TR @ NAS 2 10N ONIN| o
oe B 4048
B [
—_
4 SHOY 0-10¥¢-L00-02 Ll ANNON HSA | -
0L [2S 24374
SHAVITY ALD SNOILdI¥0S30 INITLNO JWYN ‘N
8T BE W B B W w2 & g
S31¥0SSIIIY
dd
FEWE L)
1/l ¢0v00-59d4 IdAL
[- ¥056-X-0Y59 00-019-€91-100 "ON 3009 °l===“

LY




‘odbooooddoooOoOoOooooOOoOooooa

O°ATINO 3ON3¥343d H04 ONIMYHA NI SNoIsNaWIAO OO OOOOO0oDoOoOoooo
“3NVS JHL S1 ALITVNO "LONAOYd

0-€0N-Lv2LD

J-¢ON-Lv2L)

‘0000o0O0O0o0oO0OdOdDoooOoOOoooooa

Y3ddN 3HL 40 30¥1d NI Q3ddIHS 38 AVW LONAOYd ¥IMOT JHL

“W3LI NV ¥0d Q3LSIT 38 AVN S3000 OGNV S3dAL OML

oo
OO0000000000000000000O0000O00O000000000000000C00000O0OOO0O0o00/00

O°ATNO JONFYI43Y HO4 ONIMYEA NI SNOISNSNIAO O OOOOOO0O0O000000
3NVS FHL S1 ALITVND "~Lonao¥d
Y3ddn 3HL 40 30¥1d NI G3ddIHS 38 AVW LONAOHd HAMOT JHL ~WALI NV 404 G3LSIT 38 AVW S300D ANV S3dAL OML
oo
O000000000000000000C0000000000000000D0000D00000000000 00000700

“ON
OH.mNN.BH.ooL 3000 6
W g
0€ E ) N7 No-dNIHd | ¢
6l oooo
:.S.m@@.mﬂ.ooo*
3000
W g
0z G50 E@ o1 NO-dNIED |
6l oooo
:.S.os.wﬁ.og* “ON
v ééﬁﬁ@ N3OS ONIdaL-4135 | |
3 00T 00000000000+
SYYVINTY AL.O SNOILd 140830 ENT Ry} NN “ON
ooooo oo oooog oooo oooo oo
STIVIYILYN NOLLYTIVLSNI
74 €0600-59d0 dAL
Z- €0v6-X-QavS9 00-08t-888-200 “ON 3000 ° I : u .- “

0l-v

0T-62¢-2GT-000 _ “ON
3000
L M NO-di Iy
0z P Eé oM No-anio |
61 oooo
14 99, N3OS ONIddVL-4T3S | -
0¢ 00T 000000000000+
SHYVINTY ALLD SNOI1Ld1¥0S3a INITLNO NN “ON
ooooo oo goooog oooo oooo oo
STIVIYILYW NOILYTIVLSNI

1723
Z- 20v6-X-0vs9

20600-59d0

3dAL

00-0/7-888-200

“ON 3002

6V




0-90W-LYCLD
N '‘alLl " 00 21d¥LO3T3 ONNAUNA

('AINO JONTYIY 404 ONIMVHA NI SNOISNIWIA °£L2EEE “PIRLORM) 0
“3NVS FHL SI_ALITVN
"10NA0Yd ¥3ddN JHL 40 J0VId NI G3ddIHS 39 AVA 1ONAOYd ¥3MOT FHL WALl NV 404 @31SIT 3@ AV $3000 ANV SIdAL OML

CYRRAYRFRAET "HY  CLBVLCYWWILR TARLEHBEQYNCIHT A PHL "CHMOW S WER I-T/EE

ON 3000
A g
0z 75 o .&V on1 NO-dNI¥0 | |
| 61 FUET

SAVINTY ALD SNOI 1149830 INIILNO JWYN (]
2438 g UYL FiE B % w2 & 8
SIVIYILYIN NOILYTIVLSNI

ZEfHET

1/ 10800-G9d9 3dAL

¢— 9076-X-QVS9 00-085-€91-100 ON 3000 ° l : ! .- “

4%

4-vON-L¥2LD
"d0oooDoDOoO0oooO00O00oooOoO0Oooooon
O"ATNO FONF¥3d3d ¥04 ONIMVEA NI SNOISNaWIQAO OO OOODOOO0O0000O00
“3WYS 3HL S1 ALITYNO ~LONAO¥d
“WALI NV ¥O0d QaLSIT 38 AV S3000 ONV S3dAL OML
oo

000000000000 00000O00000000000O00000000000000000000O00OO0O0000/O0

Y3ddN IHL 40 30¥1d NI G3ddIHS 38 AVA LONQOHd ¥amO HL

mmw—)—— m>_mommww<.__%m
! > !
o]
713 0oooo
SEER ALD SNOILd14¥0S3a aNIILNO VN “ON
ooooo oo goooog oooo oooo oo
STIVIYILYN NOILLYTIVLSNI
/1 TO0T0-59dD 3dAL
T- ¥0v6-X-AvS9 00-005-888-200 “ON 3002 ° l : ! .- “
LV




("AINO JONIYI4TY 04 BNIMVHA NI SNOISNIWIQ

‘L2Wieg “RIR|-OEM)

("AINO FONI¥I4TY ¥04 ONIMVHA NI SNOISNIWIA

‘2 NS PR LOREM)

1/1 (-¢0d-L¥2L0 | "ON HMA "QL7°°09 OI¥193TA  ONNYN4 JNVN S YN
00-610-675-000 ocTor
— . — V1 0994 3dAL 3anL
01-8¢8-G51-000 . | | wsH.oI; S
18 o
V1 A0S¢ 0994 X-1
san | s
aves| ¥id | W | ow 3 wa | on
SNDE0R W NI 40 JWvN | WLl
“ON 3000/SHUVHIY ALLLNVD O "9Ha
el 1sn 404 ISIT SINVd TvdS ON dIHS
d_"ON Xog 20L00-59dS AL
I/1_£-2086-X-0vG9]  00-03v-888-200| 'ON 3400 ONMTEN=.

vi-v

(-10d-L¥CLO | "ON DMA "0L7°°09 91419373  ONN¥N4d INVN S YN
— 01-178-951-000 o
Ve A057 0804 — 3504
z 1 | 0 — 3L sV | 1
0¢ KR
san | s
aves| ¥3d | ¥4 | ON 3L wa | o
SN0k % Ao 40 JWvN | WLl
“ON 3000/SYUVHIY ALLLNVND N "9Ha
e 380 ¥04 ISI7 SI¥Vd FvdS “ON dIHS
d_ "N Xod 10£00-69dS 3dAL
I/L £ 1086-X-0v39|  00-0vb-888-200| ON 3000 ONMOAIEN ==

el-v




("AINO FONI¥I4TY ¥04 ONIMVHA NI SNOISNIWIA

‘2 NS PR LOREM)

dr 4-€0d-L¥¢L0 | "ON SMa ‘AL71°°09 9I¥10373  ONN¥Nd INVN S YN
— 01-8[y-151-000 o
V1 ASCL anod (A v 3Sn4
21z 1 2 ol = 3anL ssyw| |
¢ RELE]
RELY 138
VS | ¥3d 4yid ON 3dAL 1vd -
SNDROK ¥ Ao 40 3N | Wl
“ON 3000/SYUVZY ALLLNVND N "9Ha
e 380 ¥04 ISI7 SI¥Vd FvdS “ON dIHS
d_ "N Xod 10900-69dS 3dAL
1/1 m.momm|X|m_<mo_ 00-0€L-688-¢00 ‘ON 3009 °l===“

Si-v




'dlT“0d JRILOITE ONNXINS

BRTAVEQ anT 1IN0 29-0001-£00-99 0 -109-LV2L) .oy
YOLVOTaNT wu&&.ﬂc 7 90IVOTGN] VL1Did 090 ¢/l lﬁ* "LINN GNIH3E HIONIT 378V0 INJIOI44NS dIaN v
NOK_d01¥S30) LINN AV1dSig VN %OIE 53 P L\ "LINN ONIXIZ ¥0d 02XG SHIYOS DNIddVL Isn °€
b 144 S I M Ao "SNOISNINIQ 40 JONVHITOL SILVOIGNI | I8Vl 2
(WET &) HEW/BLE S L/RLET T, U, "JONVHVITO 3OIAYIS GIONINNCOIY :# °|
0v8/0€8/008-5 ., | L_ |||||||||| IR0 7/, 310N

CATYRUMRULCPQAWRICHHTILWUZYY MY A—AENC—LUE (v
CTTOHBRZO0ZXSENMAKTACEY LY BIGHHPE (&
"YPIILERRVHLOUEE (2

ETFRPMHEYL A —AVERIEPBEE (L

[L-RE =4
7z 7 g
.08
= o
vV = i w
/
/
51 SL1
8L os# 602 08#
001# G8 Ll
Y M3IA
vV iy
ﬂ LFobl1
1’ o
| I I R —
N
L 31avl \_|+.. r 4_
|
L E / ~IVNIKY3L aND i “ b
Ex 00SS1>001L . Jl FHY—4L | s ~ 1)
S "z¥ |ooL=1>0¢% N\ N _.m._/ /
s "L¥ 0S51>0 \3LY 13NN ) SIT0H ONIXI4
JONVEI 0L NOISNIWIQ Eike hYAS)
(Ww) 2y | (Ww) ERE] 90y
_ ¥ _ 3 _ 4

_ _
ONMMMm=a




'dlT1 0D JRILOITE ONNINS

BNTRVId 3T 1110

¢9-0101-L00-99 a -¢09-LyeLD ‘oN B
YOLVDTANT JONVISIG / YOLVOIGNT wLIDIda »09°0 _ e/l
(4_INNOW HSY1d) LIND AVidSiq YN %01F _ SSVA IV
B4 ] 08-50| 3| 7 Ll
T GHECE) WHW/ELH S LREEE TR e g,
ove/oe8/o08-sa, | T (TR Vo, 1 T

'HOLld S370H DNIXId 40 NOISNIWIQ :3%

"LINN ONIXE4 404 02XG SMIYOS ONIddVL Isn
"SNOISNIWIQ 40 JONVYITOL SILVOIGNI | F7avl
"JONVYVIT0 301AYIS GIANINKOOTY :#

J10N

- &N ™o

"FEITHLETNMMHEIRE% (v
TTOHBZ0T X SENMAL AL LRIGHHNE (€
EPTULERRVELOVRE (2
YEIRLHBYA—AVERIELBEE (L

SNOISNINIQ _1N01nd
(BA%g) BELMHH

LI —

x 1+¢81 x
x
x

1326
SOFCLLX

N\

[ A
S O0FIBI%
Ve
/7
s/
8 i 8
. o
/ n
s
/)
! 7
L % i
ST10H ONIX14
eF 008 5 1 > ool SL1 MR
S ‘¢¥F 001 5 1 > 0§ SGP¥
S 'L¥F | 08 1 >0 | §0F 81X
oy B |l it | 89 I 502
_ 14 ! e 7 T

_
@D Nl il &AM =B




‘Al “0D JIMLO3TTE ONMINA

BNTAVEA INT 1IN0 29-0201-L00-69 Q0 -€0D-LVZLD .o
il 3 Y B -
4 -] 08-5a| —~ T~ X 80 Ljomd
- CHEVE HBW/RLHVSCI/REHT | ) T e DAL AT,
0v8/0£8/008-SQ 3, s g,
SNOISNINIQ BNILIND
(B&€) BELMEY
LSS
%
191 \
"SNOISNIWIQ 40 JONVHITOL SILVOIONI | JT6Vl 2 NS W
"JONVEVID 301AYIS GIANIWNOOTY :# °| J10N " “
‘P L EARTHEL OB (2 \ \
‘YERERLMHBYA—AERIRLHEE (L M OH
S S/ k

/
7
2
7,
/
7
SL1
1_318vl
L ¥ §iC
€F 00SS51>001 001# ) oL Sl
S "'¢F 00LS1>0¢8
S "L¥F 0S51>0
JONVY3T101 NOISN3WIa
(W) By | () gHRR
_ 14 ! £ _ VA T



FFURUDNGO D- 4
1 l 2 ! 3
4-¢7 440 /
HftgT Y
FIXING HOLES . 355+ 1 o 133.3 /
o S 4
~ b 130
k = 7
< ) ( % o ) /
1 ® %) ?
W
t //
L
o » //
L/
C—aT mstgis - ’
8 2 ® ‘ Y /NAMEPLATE ol & o %z
)/ 5 & ?
X d 7
.
1] Z
PLEEY=—5/ "z
SAFETY INSTRUCTION _,//
i ® ® [ “EI I e
9 o o | o @‘“‘ ! ’/
“‘:\ L N | - //
e
8 /
H*
#80 "
72T #80 v “
_ /GND TERMINAL _ _
. / T
7 /
// / ) /
2 / UUUU UUUUU 7
7 |® ® ® '
I TR
y—Jdnoso7J
CABLE CLAMP
EF R O1) #HTERERN—ERZEMTERET S,
2) BENDOTELEER1IZELS,
3) BARDE+EIREIVECRTE6X30EFEHDI L, +THER S (mm) 2% (mm)
4) HETr—TILOBELBIERESHEESEO L, DIMENS ION TOLERANCE
NOTE 1. #: RECOMMENDED SERVICE CLEARANCE. 0<iL =50 +1. 5
2. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS. 50<LZ100 +2. 5
3. USE TAPPING SCREWS 6x30 FOR FIXING UNIT. 100<L<500 +£3
4. REFER TO INSTALLATION INSTRUCTIONS FOR FABRICATION OF CABLE ENDS. % 1
TABLE 1
DORAWN ; TITLE
| Fed2'm Ak | I DS-801
CHECKED &
oo kfisupekd < | I S
APPROVED
W cswzwlé« DS-80 | v
IMASS +109%) NAME
| ke DISTRIBUTOR
PHENe 67247-Go4- B 65-007-2000-G2 OUTL INE DRAWING

FURUNO ELECTRIC CO, LTD.




FIII!PIIO | ) | ] D-5

/
IO
340 °-d7 o
E S 7| FIIGHILES S
3 ® ® ?L[ {
T
b _d
. 35
¥ NAMEPLATE \‘ j g
3 g ®
™
PLEYZ-2 7
SAFETY INSTRUCTION
] ® q
T Uy U v i
, T U
A .z
] e I
#80 290 #80 *
55 150 85 7
/
®
3 %30& ® ﬁ %
&2 T &2
>
7- 87
GND TERMINAL
i R 1) #DTERRND-EREBTEET B, TEX7 (mm) RE (mm)
2) BENOTEREUE | &5, G —
3)Hyﬁﬁﬁiz/ﬁ‘f|\529‘UE)2§/6X30%@5Jﬂ®:&o 50<L<100 2.5
4) EEr-JNOmFABIEFBREESROZ L, 100<L<500 £3
NDTE 1 b RECOMMENDED SERVICE CLEARANCE, S
. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS. I
3. USE TAPPING SCREWS 6x30 FOR FIXING UNIT.
4, REFER TO INSTALLATION INSTRUCTIONS FOR FABRICATION OF CABLE ENDS.
v
T L ™ ]S-B10
Spom  TMATSUGUCHI | L OXEER
P o TMW’% DS-80 | i<t
- 1/5 71 T ME TRANSCEIVER UNIT
" (7247-605- D 65-007-3000-G2 JUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.


MATSUGUCHI
Sep.09'03

MATSUGUCHI

miyosi
テキストボックス
D-5


FURUNO 2 3 56
P56
59 F 1 TABIFT
2 STHERA (mm) NE (mm)
@12 DIMENSIONS TOLFRANCF
ﬂ 0<L<£50 +1.5
~ 50«<L<100 +t2.5
S . ! %2 TMBLE?
Y2y s Yy J |
r-ThRE miE(k
HOSE CLAWF ! CABLE LENGT(Hm) MASg(Eg[)%)
| 10 2.2
' ) 20 3.7
| ) 30 53
| o
| o8]
| fe}
| v
| 2
' <
[T

—F~ mEsE
BOW

A 1) BENOTERXEZERTICX B,
NOTE 1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS
WHICH IS NOT SPECIFIED.

A Nov. 4,'05. EMIYOSHI - DS-820

e TAKAHASHLT W XERE

APPROVED Y. Hatai ot
W1 ™ e W TRANSDUCER
M 0747-007- ¢ [T 65-007-4000-4 OUTLINE DRAWING

FURUNO ELECTRIC CO., LTD.



yhatai
テキストボックス
Y. Hatai

miyosi
テキストボックス
D-6


'd.Ll1 02 JIMLI31I ONNXINS

ONIMYYHd 3NTLNO

¢9-000£-2£0-99

g -909-Lv2L0

X08 TYNIWYIL  yw

EE] _
%0LT  SSWH|

YNINY3L N9
oY —4

diYI0 318v0
LRGN L—4

Bl 44 LF ST ¥ TN )
: T WAL 0. s I / L iy
HEEMW 4e 7 Qwﬁg &5 === %
608-S0  3q; CHSPHELL. Sﬂnwzﬂﬁa /
"LINN ONIX14 ¥04 0ZXG$ SMIWOS ONIddYL 3Sn € ﬂ@U . .
"SNOISNIWIQ 40 JONV¥IT0L SILVOIONT | 378Vl Z D D \
“JONVEYIT0 301A¥3S QIONIWWOOTY '# ' 3J10N @ D P = W
CITOHBEROZT X SBNMGELAALSHLEHIY (& T 7
QP I BUBTELOUZE (2 .
b IRLMEYA—LHERIELEY (1 B __ .
- 7 | v 4 \\
\\ o oo
“001# v0g T001#
%
E
Emﬁmiz . n
J W (@ ® :
| ] & °
® ®) .
o ‘ o
) 2 3 ® ® K / - °
t ® ® \ S
H¥3%d
NOILONYLSNI AL3VS
@ ® ®
! EWH L D &N ® ® /
; )
e¥ 00SS1>001L % m N F+ o8l . ] /
R 0oo0LS1>08 © e ost T =
s LF 05=1>0 T v0¢ w%oz%mwm
JONVEIT01 NOTSNINI G e aedd .
(ww) 2=y (Ww) ERHEL
! v e ! ¢

{
O NMMMma




?%%%@%%

P ! 3

Bl BULKHEAD MOUNT

4-¢7 WfR

| FIXING HOLES

1) BEBETEREEER LK%,

164 58 i
60105 7
Ve | / N\ 1)
F—E@Q&@Eﬂ@! DS-30 (/( ﬁD
. |
o E ——- ——6—KNE:FS-—--——!————3-0*NET-S—— -——f—
Ip]
|
@ — RAiNGE SWITHBEX @
0 I ?, | .
f/ T -7 LE&AD
[ |
N g J CABLE ENTRY
PW M6
EIAZEEM  FLUSH MOUNT
164 M5x8 PwW M6
142105 7 NUT M6
/ : N\ B
(& : @\ 1
IF@LTL!@EEI@! DS-30 IS i N
| \\\\I NEWAR=% (L)
1 + =4 PANEL SPACER (L)
Q| I —1—- 1 —6wwers - |- - -B0Ers— - - —f— (66-019-5616-0)
O ]
| )
RANGE SVITH BOX
5 , o —
& i ©) U|||FF
156 o
, 14221
O
(4-M6>
4-@8 Efti
FIXING HOLES o
2 ®
Bt 7 1 TABLE!
LDT CUTOUT DIMENSIONS TEE B AE(m
e o DINENSTON TOLERANCE
0<l € 950 | #15
25 | 106 .25 o0 <L < 100 | 425
i NOTE 100 <[ < 500 13

1 TABLE 1 INDICATES TOLERANCE CF DIMENSIONS WHICH IS NOT SPECIFIED,

DRAWN

T waye0e 1, YAMASAKI

I
|
__________ F————

TITLE DS-389

e TTAKEND | L By IgmE
0w R/ g | ght

R V- il VA W RANGE SWITCH BOX
Mol (7236-Ge2- ] OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



MATSUGUCHI
May 20 '04

MATSUGUCHI

miyosi
テキストボックス
D-8


l P | 3
A
4 4-05 BfR

/" FIXING HOLES

£ '43— RANGE ‘C%{ "—'_——— LYIALy i

T RANGE SWITCH
B f 6KTS 30KTS /

S|

S| @
ﬁ ANALOG METER
SPEED RANGE SWITCH

G 120 @ |10

l 140 30
]

x ﬁﬁ { & NAME % I ﬁmx& l ﬂ(n'w 2 I EDMGNE# I ‘m;m%

;”"""”Ba g T, YAMASAK] il Bl

Pt oY, KIMURA 7+HO7EREL Y VRE

ﬁ?j‘n’f@m tKMRA i

Sl VI il Ve WE_ ANALIIG DISPLAY RANGE SWITCH (FLUSH NOUNT)

IWeNo £7203-080-D DUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.




[~}

| P | 3 D-10

4-¢7 BR

MOUNTING HOLES

< T
EE i
: SPEED RA:IEELESI:E;;:SG SWITCH /@
i s T T / N i
f L—q} '@‘ L _____________ _: ‘@“ —Qb—z ‘(ﬁ; L__.I—‘
‘ 140 20 ‘ 1
160 75 | \‘
1 180
=TI
CABLE
/
pd
~— £ |
I ~ |
} A =4 }
- A v ,
] \/ N\ F-7LEBAD
alexe CABLE ENTRY
3 CalE e s I
2 SRy SR ! 10P-3nm
! oo o l ‘
iT]RAVN ﬁﬁ & NAMF ® QATERIF &MY & m.mwf mpgmp?é
g T YAMASAK] T MF-2oR-2
Wﬁﬁﬁvﬁﬂj o Y, KIMURA 4 7+a7iEREL Y IR
Y, KIMURA ORI
mjé_; o S| T N ANALTG DISPLAY RANGE SWITCH (BULKHEAD MOUNT)
Wele 0 7003-063-T TUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



Funpno : : D-11
| | N

Bt 7%
110>/ FIXING HOLES @9 (12) 54
A
A /\"::,’\,’ @\ ,_4%3 /
N )
\gs
L ® MM
_ oL e
ip) QU]
N ip’"’&ﬁ N
\ i
A e | o—[HE /}
B o 0N |y s
RS S| O J
- | —
<2 5.5
‘ 3
i)
QU]
N A _ ;:’;
g
o
S| mftR ALRHB
( - 3-85.5/M5 DETALL FIR A
- o . FIXING HOLES
o ¢/+ £1 TABLF |
A TEEA(MM) AEMM)
| UDIFEENEIEINg = TEII-_I_ElRASNCE
| BT R 0L <100 [ *75
28%0.5 CUTOUT DIMENSIONS 100 < L < 500 13
8 &?{ESISTDR 1 3 kQ 25W
7 AMEPLATE 1
D i 6 |® AMEPLATE 1
L 5 | P gamd CR 2 815
1) BERETELAZEGERLICK D, 4 | £ )
TERMINAL
NOTE 3 ?%ﬁ PLASTIC | 1
1, TABLE 1 INDICATES TOLERANCE OF 2 "‘;c;Esz AC7A-F 1
DIMENSIONS WHICH IS NOT SPECIFIED. 1| *Bs AC7A-F 1
li‘rﬁ St W o | D R
W s/mecroms TYAMASAKI| L™ DS-Fes5
M) opecsonte HMAKI | | B mEhee GBAERD
APPRIVED Bl
16/Dec/2016 H.MAKI | 7|\T_|'
W g2 ™ 08 W& DIMMER (FLUSH MOUNT)
Wele  coa7-Gie- A [® x10-16003-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
16/Dec/2016 H.MAKI


Funpno : : D-12
| | N

it %
3-95.2

110 FIXING HOLES (29> e (54>

A L—
o Y P
/1 _// \
_ 7//@ 1~ p—— ?k ;7,‘%}4 _
Ip] QU
Z if"*ﬁ;ﬁ N
\ i
T o— B4
Ol ,
3
Ip A f,;;:;
o
| S| mx
S5 3-95.5/M5 ALREE
~ | - FIXING HOLES DETAIL FOR A
S / &1 TABLE 1
4% ‘ =+ TERAMM) AE(MM)
\ 84 ‘ DIMENSION TOLERANCE
s e e
\ < ol
4 CUTOUT DIMENSIONS 0 <1 = 500 3
9840.5
9 &?{ESISTDR 1 3 kQ 10W
8 RESISTOR 1 3 kQ 25V
7 = QMEPLATE 1
L= 6 AMEPLATE 1
EEE. a—=V45
D) R ETRAZRR k5, g = - =
TERMINAL
NOTE 3 f’%ﬁ PLASTIC | 1
1, TABLE 1 INDICATES TOLERANCE OF 2 | e AC7A-F 1
DIMENSIONS WHICH IS NOT SPECIFIED. 1|8 AC7A-F 1
li‘rﬁ St W o | e R
"M is/becsame TYAMASAKL| L ___ ™ DS-FEPS
MO opecsonte HMAKI | | PR msise GERERD
APPRIVED ll
16/Dec/2016 H.MAKI | 7|~Tj’
W g0 ™S g e & DIMMER (FLUSH MOUNT)
Wt c7o47-g18- A % ¥G10-16004-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
16/Dec/2016 H.MAKI


FIIRPIIO : : D-13
| | N
1 TABLE 1
STHEEA(MM) NI
DIMENSION TOLERANCE
0 <L €90 15
o0 <L <100 | %25
100 <L < 500 3
33 (90>
10

5l ©
g o v
{ =
| %F
| ! | L
I'l |
by — -
LI TTI0 [T
T 1
15c¢ 15¢ s G0
2
1) IBELETEREREZ1IC& B,
NOTE
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
8 &?{ESISTDR 1 3 kQ 25W
7 | TONAMEPLATE 1
6 |58 ATE L
¢ e, L
4 T¥ERM1NAL 1
3 | P& PLASTIC | 1
2 | B ACTA-F | 1
1 | *8s ACTA-F 1
2% 2 B B F237 2 #F ]
lITEM NAME MATERIAL QTY DVG No. REMARK
"W /mecroms TYAMASAKL] L™ DS-SP5
CHECKED 2

15/Dec/2016  HMAKI

WPPRIVED 51/Dec/2016 H.MAKI

FEe (EHEH)

SR

SCALE 1/7 |MASS 11 +|13]/

NANE

DIMMER (BULKHEAD MOUNT)

Nedo 7047-G15- A

oy G10-16001-01

OUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.



hmaki
タイプライターテキスト
21/Dec/2016 H.MAKI


Funpno D-14

| ? | 3
%1 TABLE 1
THEXA(Mmm) AZE(Mm)
DIMENSION TOLERANCE

0 <L €930 | 13
0 <L <100 ] +25
100 <1 < 500 +3

(133 (30>

~ -:‘.=‘===’na'
<
63
73

110
aes)

FIXING HOLES
10 O

| |
| i
| |
I I I I |
{ ; [ 11 t
15¢ 15¢ (19 (50)
e

D) ffERETHRAZEGERLI2& %,

NOTE
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
9 &%SISTDR 1 3 kQ 10W
8 | “Rtsiste 1 3 kQ 25V
7 ﬁggMEPLATE 1
el :
4 |WE 1
TERMINAL
3 | P& PLASTIC | 1
2 | *Eue AC7A-F | 1
1 | RB AC7A-F | 1
2% 2 B m B F237 2 #F BB
ITEN NAME MATERIAL QTY DVG No. REMARK
"W /mecroms TYAMASAKL| ™ DS-SEPS
CRED obecsots MMAKI | _:____ homyroe (R
WPRIVED 1 IDec/2016 H.MAKI . | SR
W o ™ 11 WE  DIMMER (BULKHEAD MOUNT)
Wb co7-i7- A M xG10-16000-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
21/Dec/2016 H.MAKI


D-15

| 2 N 3
200 N
4—¢6.5 HRfHIR
180£0.5 FIXING HOLES
-
@] (@)
85| o
NAMEPLATE A §
g
O [e)
- | o —
L J 3
b —FILE ‘ % )‘ L
$18.5-20.5 $18.5-20.5 B
CABLE SIZE ' CABLE SIZE
]
o 8
| | 9
| |
| I -
| [
! |
I 1
L 2
LFTJ
[ r v
100
F1 TABLE 1
<+iEE 43 (mm) N2 (mm)
DIMENS ION TOLERANCE
FE O EEUETTELAERIRIICLS, 0 <L§ 50 | 1.5
NOTE TABLE 1 INDICATES TOLERANGE OF DIMENSIONS. 128 :; t > ;gg - jt%;z
DRAIN N i TITLE
AP (200 [IAIACL b C1-630
JCHECKED g 2%
AN (e Dm0 L R
APPROVED . C1-80 i
,,_Ay_(",]_@ 1\~ |ci-60/606 | FANEY ] _
ISCALE MASS +10% NAME
1/2 { 2 ke ] ~ JUNCTION BOX
DWG. No.
C7228-G03- D QUTL INE DRAWING

FURUNO ELLECTRIC CO, LTD.




FURUNO D-16
|

2 |

Xvv T4y bOEDATS

1. BESWAK Doz yBy - L7 - TIT,
| WAL OREE S

2. %vy T+y t QxFTOE 3£ F—HFRALAG,

LESRANFTIORIFERRICHDF S B, 2750,
BEVRIDIE. BATL OFERINTHER
2T HENBENOT. RAKEH<EBEN i

©
\J
50

| HHinc e,
2 P 3/4 4, BEIEDFy b QTEES 3,
4 7
© 4'/ W TO TIGHTEN CAP NUT
<t _ ]
@\@ ' 3 1. APPLY SEAL TAPE TO THREADS OF PIPE (D
FOR COMPLETE WATERTIGHTNESS.
@\O\% 1 2. SCREW CAP NUT (@) ONTO PIPE (D) BY HAND.
< — <
S 3. THEN CONTINUE ABOUT TWO TURNS WITH A
o SPANNER. NEVER TIGHTEN CUP NUT (2) TOO MUCH.
! - < EXCESSIVE TIGHTENING MAY CAUSE THE CABLE
BER % / b @ TO BE DAMAGED.
HULL PLATE | 4. TIGHTEN LOCK NUT ).
STV Y
DOUBLING PLATE ds16l N\
436 10
5 |BAIL CR 1 TPB—1-08
4 %ASHER% SPCC 1 TPB-1-07
3 |ESAG T $S400 1 TPB—1-04
2 |Ged ! $S400 1 TPB—1-02
1 | BREMAR 55400 1 TPB—4-01
i ) % N ARERE 5 B =
ITEM NAME MATERIAL Q7Y DWG. No. REMARKS
o 14cl/0B T.YAMASAK ™ TFB—5000
14/0ct/08_TTAKENO  seERERSY (SR
WROB 3 /0ct/08 R.Esumi TR
SCALE MASS 1108
i ™13 % WE THRU-HULL PIPE No.5 (FOR ONE CABLE)
DWG.No.
(2002-010- H QUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.




O

FURURNS D-17

] 2 | 3 | 4 | 5 | [S]
- i
hoE A 1. 5 7 AROREFEE25MmMTT .
FORWARD 2. 4V /AKRONBEENK (BAEHL) RROKSTPG370TY,
& 1 (Table 1) 3. BEOR. sV /TEMEREE K2 5KIC (M5OI LTTREO,
842 TARE (mm)| A% (mm) 4. MESY 72 MECTET 2B, WENEFAOEMOREGET A
| L<50 +1.5 ELTRTO, e, KEFAOBME Y /DT TV INRKKRELT”
~ 50<L <100 £2.5 MROEETEFCAEXICLTRE L,
| 100<L <500 | 43 5. G - BEOBE. TABLORHEIHEERVILLREO

ra BT VYT 2RTHUMITEOTRIO,
BEOR. RERBHEREELZORICEEL TR O,
Dty MISY IREKICH LB THEOBMFFTHRI O,
. BENDOTELEIRIOBY T,

f (&)
Lt
©
|

ote
1. Nominal thickness of the casing is 25mm.
@\ b 2. Material of the casing is KSTPG370 accepted by NK (NIPPON KAIJI KYOKAL).
—~ | 3. The transducer tank should be welded flush with ship’s hull plate.
4. Orient bow mark of the casing in parallel with ship's fore—aft line
25 and the top of the casing in parallel with water line to an accuracy
o n of 1 degree or better.
@ 3 5. To avoid distortion by heat, put “FIXING FLANGE" (without transducer) onto
o [a [a casing whilg cutting and/or welding.
A A N 6. Do not paint transducer face.
& & 7. Fasten the tightening nut until it touches the tank.
5 *7*7***/@ 8. Table 1 indicates tolerance of dimensions which is not specified.
| L]
I | % -
; T L -
@\ S——d b7 /@ 14 | BRI L CR 1 | TWB-1009
\ ‘ JLFEARE —007-
| | | ] 13 | PAILAAR SUS316L | 1 |65-007-6006
| ‘ S — 12 | BBy b SUS316L | 1 |65-007-6005
| [ 1 T
——— " 1| 587yt SUS316L | 6 |M10
fib =M \/ /mgw N ‘ HEX. NUT
: | B 45 < A 13 ¥ R P — 10| L2Es o SUS316L | 3 | M10
HULL PLATE 2195 WELDING DIMENSIONS ARE = 9 | FEZ SUS316L | 3 |Mm10
‘ — FLAT WASHER
DECIDED BY SHIPYARD. E 5 B N =
&X5) g8 | BAR, .« $S400 1| 65-007-6004
EPOXY ZINC RICH PRIMER
] AN —
7 | SR’ SGP 1| 65-007-6003
EPOXY ZINC RICH PRIMER
NXEE
6 SPRING WASHER SUS316L 6 |M6
NETTE RN
5 | RE7EAL b SUS316L | 6 |M6x20
TR b
4 | BNGRNL SUS316L | 3 |M10
TI5YY —007—
3 gé@(% Elﬁpc\:N%%H I SS400 1 | 65-007-6002
FORE—AFT LINE =
N —007— EE
2 CASINGZMZK KSTPG370 | 1 | 65-007-6001 @@Aﬁ%ﬁ%ﬁovsocmw
EPOXY ZINC RICH PRIMER APPROVED MATERIAL
X 37 % 28 _ ERic3yd
T | TRANSDUCER 1 |DS-820 NOT INGLUDED N MASS,
SE @ & B 2 N F wm =
T A— A - TEM NAME MATERIAL QTY | DWG.No. REMARKS
TR Do 2507 TYAUASA ™ D5-830
) 2H N
Dec. 25°07_T.TAKENO MES Y7
ﬁ@D%Jﬁ&R&% N 1k B2 & X
s | EERXZREZE
1/3 ™ 31 "% WSSio mashuceR WE HULL UNIT
Wl CTA7-T01-D 1M 65-007-6006-4 TRANSDUCER INSTALLATION

FURUNO ELECTRIC CO., LTD.



FURUNO

3 4 5 1 6 D-18
NOTE
16 I RER AR YA, N
34 SGP 2 BERAMEIBRIPF e Wysk o EBATEZ Y,
3. NT. AREE YL 73 BITITLTE M PRIST
v 1 -
3 8 7 Biro:r, R
1 BOW DIRECTION 4. BNEHADMI7L-0%F o Lwd 1KELENTIT
> EEF YT Frv7° TN BEICEFITIT
ANBAL B (R ERATI(FB Tk,
% ) 5 ASEBIY B ER IR HIT (010~ 92042/% )%
2 36 BRI T 30, 4
/l 6. BEMFT-X oK IBAETEHE "FORE "7~ Ve FEER
| NN SSSSSSSSSSSSY L ASsSssSSS S SSSSSSSSSSY o LT Fof — BRI G o BRATERE T 1 AN T3¢k,
\ VISILIIILIEIEIIIII IIEIIIIII I 7. BBEF@HeXKF@Lo FATRATEEEIL £ 1°RNIITIL)
Y \ EEFT-X L BT T3k,
\ ] I. 8:RISING ANGLE OF SHIP'S HULL.
\ \ NOTE & 2. DECIDE PRINCIPAL ITEMS UPON DISCUSSING
\ \ @Q ' 3 WITH SHIP'S OWNER OR SHIPYARD.
\ e ’ o 3. IF NECESSARY, NET PROTECTOR AND PROTECTION
\ / | TANK TO BE MADE BY SHIPYARD.
\ Vil 4. ALLOW ENOUGH CLEARANCE AROUND
. T THRU - HULL PJPE FOR EASY T/IGHTENING AND
S 4.5 ~ SERVICING.
15 BT (SS41) gj: / : §. MAKE A HOLE OF 10 T0 20 MM IN DIA.
NET PROTECTOR ™ RS s % N W FRER S (SS41) ON STERN SIDE TO ALLOW AIR TO ESCAPE
\RJ@ s | Y| /  NET PROTECTOR FROM TANK.
AL v Y - WHEN WELDING THE TRANSDUCER HOUSING TO HULL,
1 » l ~ CONFIRM "FORE " MARK.
6. FORE - AFT INSTALLATION ERROR SHOULD BE WITHIN
¢ FoL) 600~ 900 A N
ea FROM KEEL 7. CUT THE TRANSDUCER HOUSING SO THAT THE FACE
OF TRANSDUCER 1S ALIGNED IN PARALLEL WITH
THE DRAFT LINE. (WITH IN 1 DEGREE)
: BRI T HL
x-7 1z DﬁBuzg Pﬁ‘fﬁ SMal / DOCKYARD SUPPLY
"FORE" (o A A
A
MARK 11 HI\EX.NUT (MB) | SUS304 8
/ N KA
r\\ 10 | $PRING wASHER(MB)| SUS304| 4
Z] ¥ A &
7\ PRﬁCIPAL ITEM 9 | FLAT wAsHeER (M8) | SUS 304 4
_HEEE F 7wy (FU8
= g‘;oiﬂec?w m 8 | A a7 wasnir \nowi. & P.C. 4
SlF-Los N R FE A
- ¥ S B8 Frow xell mm 7 | SPRING WASHER (M10)| SUS304| 2
= W ~— -
o~ ®X H N HRALKN
S PROJECif-/NG mm 6 | HEX.BOLT : (M10x30)) SUS304 4
WA K RE | & A BAF s |[SEEREBET 1 | TFB-5000
IZONTAL -
g ' g(;ﬁg)’?/ON :'?Ef’?UNNING ET R =
PROTECTION 3 | SeNcer SGPaoA| 4 | T-606-03
TANK WEFBRITTF Y
0 T T _
210 40 1(80) 2 | TRANSDUCER FixiNG FLANGE| S S 41 ! |65-003-9201
290 Fir-x ]
/ rﬁu%gucm HOUSING S§ai 1 |T-604-01
940 & 2 E3 W ' [E B F3 B E
q q 0 ITEM NAME MATERIAL QTY DWG.NO. REMARKS
DRAWN . 1 TYPE :
O3 v T AMAA L : DS-781
CHECKED , ! 3
OA P w0 Tk o RIS > 7 (ZEHE)
APPROVED R DS-80 !
(g on Vo DS-70 ! L&t 33 1
SCALE MASS APPLICABLE T0; 1 BLOCK NO. NAME
] kg (MODEL) | SEACHEST (PROJECTION TYPE)
DS-70 OWG N0,
C7222-T05- ¢ TRANSDUCER INSTALLATION

FURUNO ELECTRIC CO, LTD.




FURUNO D-19
T OR/HAEFIE NOTE /INSTALLATION PROCEDURE
1 @MY FLEE->TERLGOVSE, IHAVEEEST 2BRANHY S, 1 DONOTCARRY BY HOLDING ®HANDLE, TO PREVENT DAMAGE TO JOINT.
ORBEFy FEHLTOY - FALTRVOBET 7YY E@T IV Y SEPARATE@HULL FLANGE AND@FLANGE&W\TH DTRANSDUCER/ ® SHAFT)
(D EZRE/Ove 7 MiZ) 23BOT Oy 7ICHET 3, FROM@GATE VALVE BY REMOVING @HEX NUT.
2 Que R amacney s, Conoey L emarons 2 ML L L e A e
- v R AHBRT 3, b » - SOEY £ - t -
;§£¢§1 éﬁﬁt j&i %5 D'Zémﬁ%i'\fﬁ? ;ﬁfm@ﬁﬁ?ﬁg@ iﬁ1 B OF@HULL FLANGE SHOULD BE ALIGNED IN PARALLEL WITH DRAFT LINE

2200

—H4——

LDRET 2. MEMIOBERIS /754y ¥ -ETA—KIELET 3,

gWHH\N t1 DEGREE&. USING A GRINDER OR SIMILAR TOOL. FINISH OUTSIDE
3 x/7% (2BRREBRFBLEANO ME7 7Yy VOy—VE (AE) .G

F HULL FLANGE SO THATIT IS SMOQTH.

] ERLFAIQ BET 7Y Y 3 APPLY KINORUSTER (ANTI-CREVICE CORROSIVE SEALANT) TO FACE A" OF @
AATy bOmE Q5 bk 2077V IBERRT 3. HULL FLANGE_AND %o BOTH FACE OF @ GASKET AND FL)ANGE OF@GATE VALVE .
A BTy HEOKET 7Y i<, 4 PUT@GASKET ONTO @ HULL FLANGE.
5 @7 -ty TEORET 7Y ILHY 3, 5 FASTEN@GATE VALVE TO@HULL FLANGE. DIRECTION OF @GATE VALVE CAN BE
o bALTE4SEBCEYMI SNB. ATTACHED IN ANY DIRECTION IN 45 PITCH, ESTANDARD DIRECTION OF HANDLE : AFT)
6 X/ 725%@7 7Y YDy - NE BE @HATy b OWE. 6 APPLY KINORUSTER TO FACE B OF® FLANGE AND TO BOTH FACES OF GRGASKET
@5 kAN TOT IV IELRHT 5. AND FLANGE OF @GATE VALVE.
7 @Ay b ES— b ALTDT IV IELEL. 7 PUTGBGASKET ONTO FLANGE OF @ GATE VALVE.
8 @79vY (DRERE/Ove 7 Mix) D5 — b AL TEMUHE B, 8 FASTENOFLANGE (WTH CTRANSDUCER/ ©SHAFT) TO @GATE VALVE,
9 @Oy 70y 7 OBEMKL L 2B, QKL |2 BHTEOGERERE 9 FOR TESTNG MOVEMENT OF ©SHAFT, RAISE AND LOWER IT AFTER LOOSENING
ZHLTH>OYr 7 PALERT B &2 BRT 3, @3 @ HEX BOLTS AND HEX BOLT OF ®LOCK RING.
LT i, 10FASTEN G3HEX BOLT OF @LOCK RING.
1007 ) t CONERFEALH M2, 17 LOWER TRANSDUCER BY TURNING HANDLE UNTIL® TRANSDUCER
MEAY FLEOL. OMETI IV IO~y Fxyy THERZET CASE CONTACTSHULL FLANGE
©vy I MERPTE. @Oy 7)Y TOBEMK ) FEHDMS 5. 12CONFIRM THAT FACE OF TRANSDUCER PROJECTS 24mm.
12BN > ESHBES MET 5V YOEE Y 24mmBEih

1 3TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.

LTWAZE%#HRT 3,
13EEIDTEREBRICK 3,
ME7T 7y MBE FOR FLUSH MOUNTING:
1 J:ga/1 ~1 213k 1 FOR STEPS W%TO WQT), FOLLOW ABOVE PROCEDURE.
2 @AY FLEEL. @AY FLOLEE@OyY 79 Y ORI RAISE@SHAFT BY TURNING GHANDLE UNTIL GSPACER (24mm) IS

2
Xl 122705 INSERTED BETWEEN T0P OF GHANDLE ANDG@LOCK RING
PR AN SRR RN S oo S e S 3 UTGQSPACER BETIEN OHANDLE NDOLOCK NG, D L OVER® ST

Ftz2cOe. CONFIRM THAT FACES OF HULL PLATE AND TRANSDUCER ARE EVEN.
4 MEMINSEZREANAT— B> TOB S EZHERT %,

N_/

24.5

26 | ZSBERLLAR Nor SUS316L 1 | M8x30
o | 25 | B sar SUS316L 2 | M8x30
mH 24 | SBIRLIAEN Mo SUS316L 2 | m8x30
" 23 | mBEL b Sus3ieL 4 | Mex20
! 22 | R EBsuer SUS316L 4 | M8
Jr 0 21 | TEFsuer SUS316L 4 |8
, 6 20 | ALVt SUS316L 8 | M16x60
T )7 BT S5 4 zl || 1] L] = = 5 19 | S ”? NBR 2 | usB2401-1A-P32
FIXING DETAILED VIEW g | © 18 | k7 JONT SHEET | 2 | Yooa—rs o
' s 17 | "Bt SUS316L 16 | M16 1m
A= B@ g | é 16 | $REEsuex SUS316L 16 | M6
SCALE FACEB [C ! 5 2l & 15 | BREN SUS3T6L s |Miexa0
| N 47 iy 14 | BHZ228 ° C3604 1 | ysF8s01 15m
i T = 13 %;\R’E'RINGF sPC 2 | 65-003-9306
| R o —— Pl = 3 12 EASnKE;n/y 7“ CR 1 | 65—003-9305
T AT N 11 LOC{<.RING Z SS41 1 | 65—003-9304
n | TACE & 10 | S ” gesid 7 2 | 65-003-9708
-+ | 9 i v FC200 1 | 65—003—-9707
g /f‘ o i i 18 " g8 | BEfE=R C3604B 2 | 65—-003-9706
w5 A 0 m = 7 | e stopper SUS316L 1 | 65—003—9705
~|2]|9° = ; S 6 | milstiarcisd SUS316L 1 | 65-003-9704
Ty Ty — | M 5 P SUS316L 1 | 65—003—9703
: 4 | ARE” SUS316L 1 | 65—003—-9702
MER ﬁ 3 oS P?R'-,{:"C‘gfn;,,; olL KA 1 | 85-003-9701 e ———
HULL PLATE D < S 2 | BRERETF SC480 1| e5-003-e711 | BERER e
570y I RUBETER @)/ BOW 1| EEEE DS-785,/820
DV THEMA—fE 9210 3 E—
DOUBLING PLATE AND HELDING 6915 em D i Raue” wATeriaL (38| Owend. REMARKS
PREPARED BY SHIFYARD. (HULL [PLATE) VD e gt EMYOSH ™ DS-782
- R RS 3z 00 R
(APPROX.)445 e TAKAHASHL T w5 — | ) TRERRE VY
) APPROVED : Y 200y
I Hota | 0o 12 32 25 3¢ i Y
W s 1 550"l | maissiceisiornowommwss ™€ SEACHEST TYPE (W/GATE VALVE)
Wl (790-T09-D [™* 65-003-9706-5 TRANSDUCER INSTALATION

FURUNO ELECTRIC CO, LTD.




FURUNO 2

3

D-20

i

A ; ”/ \

/ \
J )

FORE-AFT MARK

Mounting Procedure
Loosen lock nut ® with a wrench (hex. size: 50mm) and take off cap nut @ from 4

hull flange @ together with gasket ® and flat washer®.

(It is not

necessary to draw the cap nut completely out from the cable.)

Unscrew hex. socket head bolts@ (M12 x 32, 4 pcs.) by using a socket screw wrench 6
(size: 10mm). Separate flange @ and transducer D from hull flange @. Handle 7

0-ring® carefully so as not to damage it.

Weld hull flange® to the hull plate. Confirm that the "FORE" mark is orientated 8
to fore and alignment lines on the side of hull flange are in parallel with the 9
fore-aft line of the ship within tldegree. The hull flange@ should also be 10

horizontal within *1 degree at ship's normal trim.

Finish the outside of hull flange with a grinder to ensure smooth water-flow.

5 Apply kinoruster (Anti-crevice corrosion sealant) to face A of hull flange®,
0-ring groove on the hull flange, O-ring® and face A of the flange.

Fit 0-ring® onto the 0-ring groove.
Place transducer® into hull flange @ so that the alignment nipple on the

transducer face fits into the notch on the hull flange.

Settle flange @ on the hull flange.
Tighten hex. socket holts (0 with a socket screw wrench. .
Put gasket® and flat washer® on the top of the flange and tighten cap nut @

securely with a wrench (hex. size: 50mm). Screw lock nut®.
11 When running the transducer cable inside the conduit pipe, screw the pipe end onto

{ 129 B the cap nut (PS3/4) for watertightness.
! o HULL PLATE
— =
AN KAS 5 80
(8) RN sse/ '
. ) |
— R ‘ ',
B
< (@]
— It A
'S
| A
c |
i
¥ |
FORE-AFT MARK 10 SOCKET-HEAD SCREW | SUS304 4 | M12 x 32
] 9 SPRING WASHER SUS304 4 |12
/ 8 0-RING NBR 1 | JISB2401-1A-P75
7 FLAT WASHER SPC 1 9106
6 GASKET CR 1 9105
5 NUT SS41 1 9104
4 CAP NUT SS41 1 9103
D 3 | HULL FLANGE KAS/SS41 1 9502
2 FLANGE SS41 1 | 65-003-9501
1 TRANSDUCER DS-785/820
I ITEM % MATERIAL {Q'TY REMARKS
C“{&Efﬁ ‘o0 AN e - DS=783
Ot ool b L
APPROVED . DS-80 !
CAL) = K DS-70 : %5 b 95 % (Y
SCALE MASS APPLICABLE T0; I BLOCK N0, NAME
— 5.6 kg (MODEL) i SEACHEST (FLUSH MOUNT TYPE)
E7222-T03- B TRANSDUCER INSTALLATION

FURUNO ELECTRIC CO,, LTD.




D-21

FORE-AFT LINE

! 3 ! 4 ! J ! b
- 00 - WA EHR Mounting Procedure
1 GLoty 128D (REHLOTETOS, BOBEIMDIS0MmANT2EROSL) . 1 Loosen lock nut ®with o wrench thex. size: 50mm) and take of f cap nut @ from
ﬁ]ﬁ % 7'j_ |f:|j @%vyTHy MEORBTTIVIDDIT (T-TUHHEERARBEEL) , hull flange ®together with gasket ®and flat washer @ (It Is not
©AR7y hOBEL @K vy Tty FOFABLTEL EL, 2 TJT']fset’:Srse%lr%et(o gggl?e:hﬁeizpbgll?sE;?ﬂlleate’al% 0:;2?2;335; k:1les'i)cke’c screw wrench
FORWARD 2 OMI2RARME KL FMEEIL GHDIOMMARER AT EER) | @ﬁ!}{%7 IvJE (size: 10mm). Separate flange@and transducer@®from hull flange@. Handle
DIRECTION OFRBFEORETI 7V IN 8T 3, OF N L OERESL.E0YY THREL TH<. ) O-ring@carefully so as not to damoge It.
3 ORETTYYERECEET 3, SOBYTORIGIENS L, 3 -é'lemlcol hull Féunlgl]e®tottne hull lect;]te. l[()ionfi\r‘r;] ’ilh%:c the 'FEIRlE' rfmr‘kuisl OT’ifmn:P?ted
L gl v r . o fore and alighment lines on the side of hull flange are In parallel w e
Fiﬁlﬂféﬂ’(t% FEIRE f%%tmﬁ‘ kroCROLERERONE-RESH fore-aft line of the ship within 1 degree. The hull flange@should also ke
I;KD ﬁﬁ’cﬁ'ﬁ&;mz Sl ui;#; fTRERH IR 4 hForiZP?%ul wi’cthindil (;I_\eﬁr‘lel’e;\lut ship’:c_;hnor‘ml chC Pim"c th water—fl
- XK¥rRY CFTRBAKIKEET 3, (HMMBEREUA) inish the outside of hull flange with o grinder to ensure smooth water-flow.
4 RERBELII(Y-STH—k ALY o Apply Kinoruster (Anti-crevice corrosion sealant) to face A of hull flange®.
° . . 0-ring groove on the hull flange, O-ring®and foce A of the flange.
S ftBox/745 (RBA%YERELA) *@RET 7Y YOI 7Y IE (AD . VY 6 Fit O-ring@onto the O-ring groove,
TERRCRST7 7V YE (AD) KBTT 3, 7 Place transducer @into hull flange®so that the alignment nipple on
6 G0YY5iEORETIYYEET 3, the transducer face fits into the notch on the hull flange.
. o -y 8 Settle flange®@on the hull flange®.
/ ®E!H’EA®HIE:7 77IREBAG. (BE-7TH3@MET 7Y 09RO RY 9 Tighten hex, socket bolts®@with a socket screw wrench.
FORREREBHIL, ) 10 Put gasket®and flat washer@on the top of the flange and tighten
8 CERYFITIVIZORET IV IILELS, cop nut@securely with o wrench (hex. size: 50mm). Screw lock nut®.
9 ORERftER) MElfTy s, QEHTFT 7Y IUMEHACREEEEFATIL) 1L hen running the transducer cabte Iside the condit pipe, screw
10 ©fary LOBSECEHTFI TV VI LEBL@D % vy THy MDA GHIS0MMR ¢ pipe end onto the cap nu or vatertighiness.
RHER) o ZThABOLS Ty MEEALDELT D %ey Ty HAY B,
1 RSFT-7WRRETAHE. D%y 71y HEBOPS3/400EHAT AL,
<
FACE A
WEMERER WEMEEER

10 | SXBE oo SUS316L | 4 |MI2
(@)
AR ER ) b
- - © 9 éEI?K/E\'IﬁHEAD SCREW SUSSI6L | 4  |Mex2d
8 | Hixd NBR 1 | JISBA401-1A-PTS
7 | REE asker SPC 1| 65-003-9106
UL RLATE 6 | 2azyt CR 1| 65-003-9105
5 | Bt $5400 1| 65-003-9104
4 | gz it $S400 1 | 65-003-9103
3 | EBEI 7YY (L) 1535400 1| 65-003-9101
LB
199 -003- LE
a EGUJLEL FIUANGE KAS 1 65-003-9102 gﬁl—\%ﬁ%ﬁl SOCIETY
LB APPROVED MATERTAL
\M 7 3z 00
1| BEES DS-785/820
2E B % WM& %E | O & 3
ITEM NAME MATERIAL | QTY | DWG. No REMARKS
W ozt TYAMASAKI | [ ™ DS-784
e movone HMAT | A F MES Y v GRIAED
WD, 7 Nov/2016 H.MAKI DS-70/80 ! XZ R SR
SCALE MASS | EREEZRRZ3 %3,
12 95 11% HASS DUES NOT TNCLUDE TRinsoucer. | SEACHEST (FLASH TYPE)
M creep-Tos-E [ 65-003-9106-2 TRANDUCER NS

IALATION.
FURUNO ELECTRIC CO, LTD.



hmaki
タイプライターテキスト
17/Nov/2016 H.MAKI


1 ! 2 ! 3 ! 4 | o) ! 6 D-22
%1 (Table 1) FR 1. 77y Y@ A MECEET BB, HE-HEHE. KTHEORRABREGETIEMRE L TREO,
2. 2BAxXIEEBLA (x/929) %, 793vI@@® 0y - )@
TEFES (mm)  |2E (mm) AAry VAOEE. 5~ FALTQNT IV IEICERL TREL,
DIMENSION TOLERANCE 3. 5= tnv7OERMIERETy tOQoOviEsigeE LT, £ QD BX
L<50 +1.5 Fy FOOEBE®R. Oy 754 2714 2B L TRECED TR0,
4. 799 @. v 7 FOERAIACEIE. FOREY-2s%28H852 L,
<
°0<L ~ 100 | £2.5 5. 5= AL T@UHOBAE 4.9x10° Pa OXERBAINTOES,
A N 100<L <500 +3 6. 5-bANT@E. 90°Cy F TAENFAC MM THTT .
21 T 7. EENOTHEAZRIRIOBY TT .
NOTE 1. WHEN WELDING HULL FLANGE@ TO SHIP’S HULL PLATE, FORE—AFT AND HORIZONTAL ATTACHMENT
ERROR SHOULD BE LESS THAN 1 DEGREE.
2. APPLY ANTI-CREVICE CORROSIVE SEALANT ( KINORUSTER ) TO SEAL FACE OF FLANGE @@
AND TO BOTH FACES OF GASKET AND FLANGE OF GATE VALVE @
3. PRIOR TO SECURE NUTS @9, CLEAN BOLTS (92 AND NUTS @O WITH SOLVENT
AND APPLY LOCTITE #271 TO THREADS OF THEM.
_ 4. ALIGN "FORE” MARK WITH BOW, WHEN INSTALLING UPPER FLANGE@ AND SHAFT@.
@@ 5. PARTS EXCEPT GATE VALVE@ IS TESTED UNDER 4.9x10° Pa PRESSURE.
6. GATE VALVE @ CAN BE ATTACHED IN ANY DIRECTION IN 90° PITCH.
/@D 7. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
Q@ % AW
- ! = FANT —003— AR 4 2B
. Gl i G - | = 20| GATE VALVE SC480 | 1 |t 730005 | CLASSTEATON SocETY
ATTACHMENT PART R i 4 | ZINE \RICI:| PRIMER APPROVED
DETAIL VIEW %?% ‘ 19 | 4id Srano BRASS 1 | JS F8801315
9%, @\ <l | /@ 18| Z3%y * JOINT SHEET | 2| JIS 10KB5A1.5mm
::%‘,::3 :ﬂ N 17 | QA7 NBR 2 | JIS B2401-P30
= || E |
| | 1007 16| BE < SUS/NBR | 4 M4
i | T AARMERL b
7 SCALE ‘ [ tz ] s 15 ﬁ?—:)%js\.Hﬁ.c. SCREW SUS3TBL | 4 | M4x16
- L NXEE
{ | . 14| SRES o Sus3ieL | 5 |M8
w Vo) NARSERNL b
/ T 0 = o 13| Ak /s\.ﬂc. SCREW SUS316L | 5 | M8x30
J T 5 Z WY
o — — | ] aR= 12| Bols SUS316L | 4 |M16x60
l ol T & NXEE
g - — ] - ’ﬁfi*i”ifififififi I ‘ - I — N ~ 11 SPR”\%EWASHER SUSS16|— 8 M16
. “—Jrm | \Lﬁd —— | 10| 2zt Sus3ieL | 8 |M16
[ B A
— . [T ’—Q: H 9N 9 | Bira SUS316L | 4 |M16x40
H - S T 8 | BE - SPC 2 | 65-003-9306
_ N —~ ! 7‘7 A lT P |‘ — —
\_/ < o 1|0 Em } ﬁﬁ o 7 | ALY “ CR 1 | 65-003-9305
e Nk ‘ P 6 | f4riE? SS400 1 |65-003-9304
. 2 et ‘ = 5| 432 h SUS316L | 1 |65-003-9303
- = 4 | 22&7 SUS316L | 1 |65-003-9302
(20) (APPROX.) 348 / 4 BE7 7YY WRETH
3 | FLANGE KA 1 | 65-003—9301 | CLASSIFICATION SOCIETY
xE A ®175 RUST PREVENTIVE OIL APPROVED MATERIAL
- =7
Wy 5 A HULL PLATE #180 2 EQ%D%ECER CABLE °11.8
(SHIPYARD SUPPLY) (HULL PLATE) T | TRANSBUCcER 1 DS—785/820
D FORWARD et e 2E| 2 % & R S B =
DIRECTION 570V FRUBEAEC OO THERA—(E - ITEM | NAME ““h-/IEATERIAL QTY | DWG No REMARKS
BSEPB/&\RNECD PB%\TSEH \éNYaRngLDWC 25May/2011_T, YAMASAK] DS-/86
| P00 95 ay/201 HMAK] B 5 N TRESRES Y
APROD 05 May /2011 Y.NISHIYAMA DS—70480 . EZRAREEN
SCALE HASS 1107 | B2 %3%7, NANE
FORE—AFT LINE FORE—AFT LINE - 1/3 | 40.0 ~ kg RAEAFAﬁS /0 TRANSDUCER TRANSDUCER TANK (SEACHEST TYPE W/ GATE VALVE)
. NO. . NO.
0/222-104- H 69-005-9306-6 TRANSDUCER INSTALLATION

7 ; 7 ' 3 ' ' " FURUNO ELECTRIC CO., LTD.


ynishiyama
テキストボックス
25/May/2011  Y.NISHIYAMA


| | N
-
E - g —=—A
-
5
6 4-M5 mitny
SET SCREN
90 (V]';-INIIT&VASI-ER
a0
D
& & RECEIVER
o o -3, 33~0~+10nA
¢ ”» Q'E' (-10~0~30KT)
(RBER L00Q)
+
4-95.8 BftN
SET HOLES
RRWhy btk
PANEL CUTTING
A REX
A VIEW
6 DEIAFPI_?TE 1
5 A PLASTIC 1
4 5 -AK &
SR 3
2 2580 ALARTER 1
1 i 8t 1
o Pmn S
R i T fhreadh Een® mm,_mii “mﬁq
270 T. YAMASAK] Mt =c_ggq
Jin- 2701 Y, KIMURA BB 705 E (A2 L BRED
T
VR W s - M ANALOG DISPLAY (FLUSH MOUNT)
"o (7213-602-C OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



FIII!PIIO ) , D24
| | N
+
% =1 B
4
5
6 4-M5 mftnL
SET SCREW
+v b E21t
90 (V]‘I‘I-INUT&VASI-ER
a0
D
e & RECEIVER
(RER 100Q)
o o -3, 33+0~+10mA
. 7 Q B
_¢_ @ . AC100~115V
_ S
\ 4-95.8 Bt
SET HOLES
RxWhy bibk
PANEL CUTTING
A RBEHX
A VIEW
6 DEIAIi.PlfTE 1
5 ) PLASTIC 1
4 5 -AK &
R 2
2 Z-ERD_Q'AIHJH!STER 1
1 i 8t 1
=] Pmn N
R ‘ﬁ?n T NAME % HATER[%. illo' TYi m,_uéi “mﬁq
el T. YAMASAK] Mt = _gg
R ot Y. KINURA B 5 0 ERE (Sa L EAR)
T
TN W - M ANALOG DISPLAY (FLUSH MOUNT)
"0 (07213-G03-B OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.




D-25

E=EBER 1‘. BE & , :
| | N
%1 TABLE 1
THRES (mm) | A% (mm)
DIMENSION TOLERANCE
0<1 £ 15
50 <L €100 125
100 <L < 500 13
5 5. (136)
g 16
B £ 7%
L-917
FIXING HOLES
= S ]
74N TN ]
) \ A==
N / | | -
"/ N | |
3 l l
i J i g -k -1 i
[ O |
//\ /\\
NS AN .
& S L
sINSsS——7 ~4h -
L @ )| \ m
[q‘v\:ﬂ‘l‘iiig*iiiﬁL\.ﬂ_‘p] \IJL \ JI
i \
TERMINAL 1= 7 — 2 &7 (M6)
L O TERMINAL
? 3
e
o o
ik
1) EERETERERK 112K B,
NOTE
1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
R e TYAMASAKL | L ™ S -200-3/5W

(HEGkED 16/Dec/2016_H.MAKI

: )

APPROVED

7 OJEmes (BERERS)

22/Dec/2016 H.MAKI

| ST E

SCALE

0%
kg

NAME

1/3 " 58

ANALOG INDICATOR (BULKHEAD MOUNT)

DWG. No.

REF. No.

C/24/-G20- A XG05-12010-01 QUTLINE DRAWING

7

FURUNO ELECTRIC CO., LTD.



hmaki
タイプライターテキスト
22/Dec/2016 H.MAKI


D-26

E=GBR % EE &
! 0 ! 3
%1 TABLE!
TERA(MM) [NE(MM)
DIMENSION TOLERANCE
CL <50 110
0 <L <100 25
100 <L £ 500 13
(136>
16
AR
4-¢12 B
1 FIXING HOLES
'|_ -
J_ -

$250
I
I

#E
1) B ITELAERRI KK S,
2) micEMIORIvh 2 EROZ L,

NOTE

1 TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED,
¢, USE MI0 BOLTS FOR FIXING THE UNIT,

261

-
( )

7 mF (M6 \Z 1R

GND TERMINAL NAMEPLATE

T

RN o8 /ct/200 TYAMASAK]

CHECKED
28/0ct/2011 HMAKI

L™ 51-p0o-2

¥ yrO ST (BEHER)

| w20 Y.NISHIYAMf\m7 DS-30/50/60/80 | S TR
WE 3 M 58 W ANALDG INDICATOR (BULKHEAD MOUNT)
Mk 07036-631-8 [P xG05-08026-01 OUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.


ynishiyama
テキストボックス
1/Nov/2011  Y.NISHIYAMA


D-27
%%E%%% | ) | 1

Eftoc FIXING HOLES
6-$5.5 (910 M) SPTTES
[ [GND TERMINAL
= -
2 - —-ef i §
S S
(]
y R
RRELR
NAMEPLATE
10
18 88 20
i CUTIN T £1 TABLE
1) e st EAENE g, U DMENSIONS —
2) Bl BMSMR YR RO 2 &, TERAIN BEom
- 0CL S50 [ *5
SOCL 100 | 225
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED, T00< L < 500 13
2, USE COUNTERSUNK SCREWS M5 FIIR FIXING THE UNIT,
W ot/ TYAMASAL | _ L™ F-poos-]
et | —lr——— ¥ Pr0JETSE UBAER)
D w011 NISHIVAMA. | 1S-30/50/60/80 | 5 [
WE g M g0 M ANALOG INDICATOR ¢FLUSH MOUNT)
Wb c7036-Gog-B |"™  XG05-08009-01 OUTLINE DRAWING

FURUNO ELECTRIC CO., LTD.


ynishiyama
テキストボックス
1/Nov/2011  Y.NISHIYAMA


FIIRPIIO D-28

| 9 | 1
&1 TABLE 1
L\FE1R TEES (mm) | 2E (mm)
NAMEPLATE DIMENSION TOLERANCE

0 <L <30 11.5
o0 <L <100 12,
100 <1 < 500 13

7 — Al F (M6)
TERMINAL GND TERMINAL

AR (RE @ 1/6) BE(RE: 1/6)
CUTOUT DIMENSIONS (SCALE: 1/6) REAR VIEW (SCALE: 1/6)
R
6-¢55 (910.5M7)
FIXING HOLES
(COUNTERSUNK)
5=
17
| |
| |
3 J o _ s &
N | | - s
[ O |
10
(18) (88) 0
e
1) EERETERERK 112K B,
2) Bffcxxvo5:ERDC &,
NOTE
1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
2. USE CONTERSUNK SCREWS 65 FOR FIXING THE UNIT,
R e TYAMASAKL | i _____ ME £ _200S-1W
D emecsots HMAKL | L 7o /ERE CRARR)
RO, 1Dec/2016 H.MAKI l Hht
oE g3 [US 36 G WE_ANALOG INDICATOR (FLUSH MOUNT)
Wb ooa7-619- A [ ¥o05-10011-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.



hmaki
タイプライターテキスト
22/Dec/2016 H.MAKI


! | | 3 . 4 | 5 6 5-1
*1 TOAIIIETREES
£ THECAMA S0n. ngL(*iITXL INDICATOR/ T - -T-
_____ TUALEETRE |
4 E%8 DISTRIBUTOR G IBFEE T DISTNGE IWINOR I 51GT7AL INDICATOR
. pr——T 7] L TR sox | et | DS-830
EZ RN i 53 7% - I ~1.05-802 421 WJ-ATSPFO009, 2 MJ-ATSPF 4 U1
DS-801 I |
DISPLAY UNIT WIATSPF 3 BERZI(I)QAL BOX y | ] . O-T]-—— == WHT 5 1GT-A 3 FziE OR]
- - - B I 77+  BLU 2B gazps
5800 A | i) 7] ) TTYCY-4S, NAX. 150m ara O bsp-Tx-H OP1-H[ T3] 3O - LIYCY=4S, MAX. 150m ___JL_I(%I.S__T ____________ ;\.,* YEL 3 poa  MEEER |
-8 2>-H-HP—Zx Bl 7] S P 2| DsP-Tx-C OP1-C[14]- —4 g2 J-1{1] = Ry Gy O 4<ippg  DISTANCE I
RD-A (> 3 £ YEL 3] A 7Y T3]DSP-RX-H 24V+ (W) [15]- -3 N-15] —— 7% RED 5 oay-p INDICATORI
RD-B >4 SH-14P = ) gy 4 > iP —{4]DSPRX-C 24V-(©) [T6]- — A 1 ] — TSI ~78 BK-——{jKedor  DS-840, I
24V-P > 5 7H RED = 5] 5 | PWR-H 1 *4 * e #4 . I 1< FG
o6 bo Bk == SED T IHI ip IHI 6]PIR-C 0P2-H{TTE - (Y7 TTYCY—4_SJ/|_AL150|_]mi ;ﬁ,ﬁg  pvc- RIS | w015 20 i P 2 I
7 7| RMT-H 0P2-C T8} ——k DIMME DEYC T mm e TS S W
5(25 ’ | MJ-A6SPF *3 J-A6SPF0013, 2m _J 4 Py [3]RMT-C 24V+(H) [19F——F 7 DITTO IDS 325/F25 I _(j—-z ————————— ; E BLK ———Uézz Eﬁg I
P-ON ;> 5 F#H RED 9] J - x4 240-(0) 0~y \DS-SE25/FE25) *4 o ! <3<EPSWT I
ovi>6 74+ BLU 10 _* ——_,————— * [10) < 4<! PSW2
0 52 58 Bk &1 S i 1 o S WL 3y TYOV-AS WA 1500\ 5 78 S e I
pol1 935 oA 18] jl B _‘L DS 825/F25| ANA1-C[ 2] L typ ) ?NéLgGAIN%CQTOR = [V-2sq. e |
PSI2 > 4 > ' L (100 _ FLGI-H[3}——F 3. A1 0nA) L X
* | FLG]—CT L }P ) Lo UUES [V-2sq.
=1V-2sq. : L_ﬂ_t, —Eﬂ—fg*—z——l 14 | ” - RANGE SWITCH
*1 U, Ff| DIMME I ANAZHIEL TTYGY-4S, NAX. 150m
= 1V-2s0. tHHDs~ s reos) wrchel 1P ) Bt
H ) I FLe2 HIT] ¢ 1 ) DITTO
FLG2-C[8 ] —— kLt Vo m
Iy *4
e TIYOYS=1_%1_ 7+ 05 BEH A (-3.3~10V)
P C1-630 A %j::@jpj “““““ ANALOG VOLTAGE S1G. OUTPUT
2 82 *1 JUNCTION BOX *1 18 ANAC-H[TT}—— £} 75 _TIYCYS-1_#1_ 7+ Ao EFHA (4~20mA)
EREA o | moe-ss ke hn TTYCY-48 Al B oS0 AN L3P ANALOG CURRENT SIG. OUTPUT
TRANSGEIVER gyc g1 Ij Ll Ip! IIHI_ 5 jllll | {P 'L|,'_ 16| TRX_TX-C (DSP2TRX) - *4
UNIT B ! T
DS-810 TCHIBH TR T [ TRXRXH TBS. TTYOYS=1 #1
XCl THITY ] 18] TRX_RX-C tggggg } ("'}L--f-} T —LE fiA2{E5 (%A, 200P) CONTACT SIG. 200 P/NM
2 F—
100VAC-U(H [1 1 CEBIBIIO S T 9] 100VAC-UGH)  L0G200 2- HE--JAJBT TDOS-L L giiefes (A, 200P)  CONTACT SI6.200 P/NN
100VACV @) [ZH4 TRV FAI1120] 10VAG-V(©)  L0G200_2- Ci"*\*_ TTIYCYS-1 1
65P6020 KCP) | L €>' tggjgg g%—_—f-} T WiA2{ES (/. 400P) CONTACT SIG.400 P/NM
N 1EC61162_TX1- Hz-fh- =~ ——JIYCYSZ1 *] IEC 61162 (OUT)
| [V-2sq. | 1ECG1162_TXI-C 8] —+ 47
= WAX. 400m 1EC61162_TX2- HE--?\VJEJ— TLYEYS-L X1 IEC 61162 (OUT)
= ) ] ' 1EC61162_TX2-C [T0} tk TYOYS- #]
— * IEC61162_RX-H 1T — £ 75 =
TV-8sq LEot! 162 R0 E*-L-@f s IEC 61162 (IN)
NELD oz we LOGALARM-H E--H—-_—I 2k WiEA {ES ($E4)  POWER ON SWITCH(CONTACT SIG.)
SSEZ BE ZE LOGALARM-C [14} 44 —
&) -
23 & RZ oo [ 65P6010 (JPI)
SSt R RN 100/110/115/ TB4
£= 200/220/230 VAC DPYC-1.5 4 A TiTw
25 ¢, 50/60Hz 5121w
5 |
NS *1
~ = 1V-2s.
FORE  AFT
E 2R
TRANSDUCER  DS-820
pe 315!
* 1) EMFTFE.
x2) AT ay,
* 3) ARV R FIHBIZTERNEH,
x4) F—INO SV TTT7T—RT %,
DRAWN TITLE
NOTE 15/Dec/2016 _T. YAMASAKI DS-80
: CHECKED . . _ o e g
1 PR SR izt B % fyysac—rns
' ; APPROVED P
*3: CONNECTOR PLUG IS FITTED AT FACTORY. 22/Dec/2016 H.MAKI HEEEE
; SCALE WASS NATE
*4: GROUNDING THRU CABLE CLAMP. e DOPPLER SPEED LOG
DWG. No. REF. No.
C7247-C01- P INTERCONNECTION DIAGRAM

FURUNO ELECTRIC CO.,

LTD.


hmaki
タイプライターテキスト
22/Dec/2016 H.MAKI


S-2

‘dl1°09 JRILOITIE ONNNNA

NVYDVYIQ NOILOINNOOYILNI @ -coo-cverd o[
& ONILL3S 90d 40 NOILYOIJIGON SFYINDIY LNdLNO TYNDIS :Ex
9071 033dS ¥31dd0d gy SSVi W08 ‘NOILdO :Z*
Gl Ayt . . NES
HW*H*WMM* IIIII |_. IIIIIIII IMVIN'H 9102/900/1Z - A1ddns om,;n:_._wﬁwz
— W "H 910z/%2a/51
LUOA—AYELAS y g | DV e ) “ETVEFEOARBMLITICTEE (€ *
08-Sd _ IIVSYINVA "L 9t02/990/51 LEAL K (T *
3111 | NMVHd UH LB (| *
| | kS
| |
_ _
—— OVAOVZ-00Z _ — — OVAOZL-00! _
d0LVOIANT | HOLYOIONT |
- 90TYNY | - D0TYNY |
grLeLOFL | gustiofL |
||||||||||||||| L]
YANNIQ Y04 TIVII0  mysesemcee
LNdIN0 "DIS INFUYNO HOTYNY AL
(VUOZ~1) LR R G O£ -|_.ms|:|h@| L oy
1ndIn0 9IS F9VLII0A BOWNY  _ 1 S L1 Ve yopw
(AL~ ) AHRHEBLOFL WSE o
===~ = ) P !
| 14 0g© m o
| uxln IR P
_o_ 9 _mlr_.J o
| | Lo
- S — @tw_uw ity
[ 1 dz-dn R T p— LIZ 51 5 zvn _
| 1X09 HOLIMS JONVY | & AL ezvw
* (G Il SY-AOALL 2
|———== = Ioex SHBEEa] ) | % P
D¥ADIZ-00C el |———————— | mmm—e== = B
G11-00l -sTsig——— |————- [A] 007~ ——9] o-I/WY (V]| ————————— -2y 9-1914
G T-OAdC T £/2-002-1S T d A
I+ Laamnia (s momae T 70 pe/i-o0g-1s0) 7 Teomt- — 18] 3w [g] - — - ——————— u_h_w_uh 191
lggacys ox ! s LD =s00-14 | i | 9-dSQVNY HIIW IIIIIII EOTRTR A R _
L———— | R _ _ H-dSQYNY [1]—— ||||wn||ﬂ LICHT] b £
L ___ | | | 7-AOALL zdl
| | * 686-S0| Ix _ T 0109d59
O - | X08 HOLLNS 30NV | B 108-50
T| 10614 [F L EREED B 401na1y1SIq
e e [+ TSI ey
[ | |
|||||||| |
[ L _
e SR
IIIIIII ]
YOLVOIGNT BOTYNY
BALBLO£L
T v T c T A T

L
ONMAIEMn=u



hmaki
タイプライターテキスト
21/Dec/2016 H.MAKI


	SAFTY INSTRUCTIONS
	SYSTEM CONFIGURATION
	EQUIPMENT LISTS
	1. MOUNTING
	1.1 Category of Equipment
	1.2 Display Unit
	1.3 Transceiver Unit
	1.4 Transducer Unit
	1.5 Distribution Box
	1.6 Terminal box (option)
	1.7 Digital Indicator, Distance Indicator(option)
	1.8 Junction Box (option)
	1.9 Dimmer (option)

	2. WIRING
	2.1 Precautions for Cable Installation
	2.2 Wiring of Distribution Box
	2.3 Wiring of Transceiver Unit
	2.4 Wiring of Terminal Box
	2.5 Display Unit (Digital Indicator, Distance Indicator)
	2.6 Grounding
	2.7 Wiring Check

	3. SYSTEM SETTINGS
	3.1 Transducer Adjustment
	3.2 Setting of System Menu 2
	3.3 Checking the Interconnection
	3.4 Setting of Maximum Speed Range
	3.5 Ship's Speed Adjustments
	3.6 Setting for Analog Display
	3.7 DIP Switch Settings

	4. CHANGING AC POWER TAP
	CALIBRATION
	PACKING LISTS
	OUTLINE DRAWINGS
	INTERCONNECTION DIAGRAM


FURUNO ELECTRIC CO., LTD.

9-52 Ashihara-cho,
Nishinomiya, 662-8580, JAPAN

Telephone : +81-(0)798-65-2111
Fax © +81-(0) 798-65-4200

Pub. No. IME-72470-R
(REFU ) DS-80

ESF

(Elemental Chlorine Free)

The paper used in this manual
is elemental chlorine free.

- FURUNO Authorized Distributor/Dealer

A FEB. 2000
R :DEC. 21, 2011

00080889813








